samronas. FCC TEST REPORT Report No. : FR432101-02B

Appendix B. Radiated Spurious Emission Test Data
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samronas. FCC TEST REPORT Report No. : FR432101-02B
Relative Humidity : 22 ~23C
Test Engineer: Jerry Xu e | 41 ~ 429
<CDD mode>
Radiated Spurious Emission Test Modes
Mode Band FGal-rl]zd) Antenna Modulation Channel| Frequency g::: RU Remark

Mode 1 | U-NII-1  5.15-5.25 CDD 1S4T 802.11a 36 5180 6Mbps - -
Mode 4 | U-NII-1 | 5.15-5.25 CDD 1S4T 802.11be EHT20 36 5180 MCSO0 Full RU -
Mode 7 | U-NII-1 | 5.15-5.25 CDD 1S4T| 802.11be EHT40 38 5190 MCSO0 Full -
Mode 8 | U-NII-1 | 5.15-5.25 CDD 1S4T| 802.11be EHT40 46 5230 MCSO0 Full -
Mode 9 | U-NII-1 | 5.15-5.25 CDD 1S4T| 802.11be EHT80 42 5210 MCSO0 Full -
Mode 19 U-NII-2A| 5.25-5.35 |CDD 1S4T| 802.11be EHT40 62 5310 MCSO0 Full -
Mode 20 U-NII-2A| 5.25-5.35 |CDD 1S4T| 802.11be EHT80 58 5290 MCSO0 Full -
Mode 22 U-NII-2A| 5.25-5.35 CDD 1S4T 802.11be EHT160 50 5250 MCSO0 Full -
Mode 35 U-NII-2C|5.47-5.725 CDD 1S4T  802.11be EHT80 106 5530 MCSO0 Full -
Mode 39 U-NII-2C|5.47-5.725 CDD 1S4T 802.11be EHT160 114 5570 MCSO0 Full -
Mode 40 U-NII-2C|5.47-5.725 CDD 1S4T 802.11be EHT160 114 5570 MCSO0 PC 20MHz,Loc 1 -
Mode 41 U-NII-2C|5.47-5.725 CDD 1S4T 802.11be EHT160 114 5570 MCSO0 | PC 20MHz,Loc 8 -
Mode 48 U-NII-3 |5.725-5.85 CDD 1S4T 802.11a 149 5745 6Mbps - -
Mode 49 | U-NII-3 |5.725-5.85 CDD 1S4T 802.11a 157 5785 |6Mbps - -
Mode 50 U-NII-3 |5.725-5.85 CDD 1S4T 802.11a 165 5825 6Mbps - -
Mode 51  U-NII-3 |5.725-5.85/CDD 1S4T| 802.11be EHT20 149 5745 MCSO Full -
Mode 52 ' U-NII-3 |5.725-5.85/CDD 1S4T| 802.11be EHT20 157 5785 MCSO Full -
Mode 53  U-NII-3 |5.725-5.85 CDD 1S4T  802.11be EHT20 165 5825 MCSO0 Full -
Mode 57 | U-NII-3 |5.725-5.85/CDD 1S4T| 802.11be EHT80 155 5775 MCSO0 Full -

Note:
1. 802.11be EHT160 support Channel puncturing 20M and 40MHz, according to PSD of puncturing, 20M PSD > 40M
PSD, so only the worst channel puncturing 20M is shown in the report.

2. Loc: Puncture Location. PC: channel puncturing.
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SPORTON LAB.

FCC TEST REPORT

Report No. : FR432101-02B

Summary of each worse mode

Mode Modulation Ch. (T\;Iﬁg) (dléi\@lm) (dléiun\]/i/tm) M(?jrg)in Pol. Z?/Zk Result | Remark
1 802.11a 36  5147.90 51.76 54.00 -2.24 H | AVERAGE Pass @ Band Edge
1 802.11a 36 | 10360.00 53.93 68.20 -14.27 | H PEAK Pass | Harmonic
4 802.11be EHT20 | 36 @ 5150.00 53.17 54.00 -0.83 H | AVERAGE Pass @ Band Edge
4 802.11be EHT20 36 | 10360.00 53.64 68.20 -1456 |V Peak Pass | Harmonic
7 802.11be EHT40 | 38 @ 5149.76 53.88 54.00 -0.12 H | AVERAGE Pass @ Band Edge
7 802.11be EHT40 38 | 10380.00 50.62 68.20 -1758 |V PEAK Pass | Harmonic
8 802.11be EHT40 | 46  5148.48 53.48 54.00 -0.52 H | AVERAGE Pass @ Band Edge
8 802.11be EHT40 46 | 10460.00 54.55 68.20 -13.65 | H PEAK Pass | Harmonic
9 802.11be EHT80 42 | 5140.64 53.41 54.00 -0.59 H | AVERAGE | Pass | Band Edge
9 802.11be EHT80 42 | 10420.00 46.08 68.20 -22.12 | H PEAK Pass | Harmonic
19 802.11be EHT40 | 62 = 5350.00 53.46 54.00 -0.54 H | AVERAGE | Pass | Band Edge
19 802.11be EHT40 62 | 10620.00 45.23 74.00 -28.77 |V PEAK Pass | Harmonic
20 802.11be EHT80 | 58 @ 5363.70 53.50 54.00 -0.50 H | AVERAGE | Pass | Band Edge
20 802.11be EHT80 @ 58 @ 10580.00 45.24 68.20 -22.96 \% PEAK Pass | Harmonic
22 802.11be EHT160 @50 @ 5356.89 53.07 54.00 -0.93 H | AVERAGE | Pass | Band Edge
22 802.11be EHT160 @ 50 | 10500.00 45.54 68.20 -22.66 @V PEAK Pass | Harmonic
35 802.11be EHT80 | 106 5454.00 53.63 54.00 -0.37 V | AVERAGE Pass | Band Edge
35 802.11be EHT80 | 106 | 11060.00 42.34 54.00 -11.66 H | AVERAGE | Pass | Harmonic
39 802.11be EHT160 @114 | 5424.14 53.06 54.00 -0.94 H | AVERAGE Pass Band Edge
39 802.11be EHT160 114 11140.00 45.38 74.00 -28.62 | H PEAK Pass | Harmonic
40 802.11be EHT160 114 5446.80 69.56 74.00 -4.44 H PEAK Pass | Band Edge
40 802.11be EHT160 114 - - - - - - - Harmonic
41 802.11be EHT160 114 5460.00 52.03 54.00 -1.97 H | AVERAGE Pass Band Edge
41 802.11be EHT160 114 - - - - - - - Harmonic
48 802.11a 149 | 5603.00 59.92 68.20 -8.28 H PEAK Pass | Band Edge
48 802.11a 149  11490.00 52.64 54.00 -1.36 H | AVERAGE | Pass | Harmonic
49 802.11a 157  5645.80 60.74 68.20 -7.46 H PEAK Pass | Band Edge
49 802.11a 157 | 11570.00 52.11 54.00 -1.89 H | AVERAGE | Pass | Harmonic
50 802.11a 165 | 5967.00 58.08 68.20 -10.12  H PEAK Pass | Band Edge
50 802.11a 165 | 11650.00 53.36 54.00 -0.64 H | AVERAGE | Pass | Harmonic
51 802.11be EHT20 | 149 5604.22 61.02 68.20 -7.18 H PEAK Pass | Band Edge
51 802.11be EHT20 | 149 11490.00 53.01 54.00 -0.99 H ' AVERAGE Pass @ Harmonic
52 802.11be EHT20 | 157 5632.22 60.61 68.20 -7.59 Y, PEAK Pass | Band Edge
52 802.11be EHT20 @ 157 | 11570.00 53.70 54.00 -0.30 H | AVERAGE Pass Harmonic
53 802.11be EHT20 | 165 5996.40 57.38 68.20 -10.82  H PEAK Pass | Band Edge
53 802.11be EHT20 | 165 11650.00 53.09 54.00 -0.91 H  AVERAGE Pass @ Harmonic
57 802.11be EHT80 | 155 5641.02 66.50 68.20 -1.70 H PEAK Pass | Band Edge
57 802.11be EHT80 | 155 11550.00 48.73 54.00 -5.27 H  AVERAGE Pass @ Harmonic
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SPORTON LAB.

FCC TEST REPORT

Report No. : FR432101-02B

Radiated Spurious Emission Test plots

1
Mode Band Edge
U-NII-1_5.15-5.25_802.11a_CH36_5180MHz
ANT CDD 1S4T
Pol. Horizontal Fundamental
11ﬂLe\ueI (dBuVim) 11"Le\iel (dBuVim)
1
1138 1138
45 95
813 813
| ‘ U-HI-U-H-28-U- g l | T UNU-AZAUNLZC
. WMW ! " W
88 48 MM
Peak
325 35
163 163
510 5120, 5140, 5160, 5180, 5200 100 0. . 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MeBWn BN B BN B B B B a dy MeBWu W B BN B B B B o dy
1 5147.% 65.11 74.00 -B.89 46.76 34.40 10.61 36.66 10.80 108 179 PEAK 1 5180.00 119.12 ---eev oomeee 100,63 34.44 10.65 36.68 le.00 100 179 PEAK
11ﬂLe\ueI (dBuVim) 11"Le\iel (dBuVim)
1138 1138 1
45 95
813 813
650 50
- 0-H0-28--NT-2CHAVE)
48 448
Av
) 325 35
163 163
510 5120, 5140, 5160, 5180, 5200 100 0. . 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MeBWn BN B BN B B B B a dy MeBWu W B BN B B B B o dy
1 5147.% 5176 54.00 -2.24 33.41 34.40 10.61 36.66 10.80 108 179 AVERAGE 1 5180.00 118,53 ----ev -enee- 92.04 34.44 10.65 36.60 l0.00 100 179 AVERAGE
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FCC TEST REPORT

SPORTON LAB.

Report No. : FR432101-02B

1
Mode Band Edge
U-NII-1_5.15-5.25_802.11a_CH36_5180MHz
ANT CDD 1S4T
Pol. Vertical Fundamenta
11ﬂLe\ueI (dBuVim) 11"Le\iel (dBuVim)
1
1138 1138
45 95
813 813
1 l | T UN-AZA AL
smWwwwmwﬁwwmewwwwwwwwwmww : MMWWMwWWWW“
48 48
Peak
325 35
163 163
510 5120, 5140, 5160, 5180, 5200 100 0. . 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MeBWn BN B BN B B B B a dy MeBWu W B BN B B B B o dy
1 514180 65.72 74.00 -B.28 47.39 34.40 10.60 36.67 10.80 109 167 PEAK 1 5180.00 117,68 -----v -=--=- 99,14 34.43 10.64 36.61 10.00 109 167 PEAK
11ﬂLe\ueI (dBuVim) 11"Le\iel (dBuVim)
1138 134 1
45 95
813 813
50 50
- 0-H0-28-U-NT-4CHAVG)
48 448
Av
) 325 35
163 163
510 5120, 5140, 5160, 5180, 5200 100 0. . 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MeBWn BN B BN B B B B a dy MeBWu W B BN B B B B o dy
1 5142.% 5156 54.00 -2.50 33.16 34.40 10.60 36.66 10.80 109 167 AVERAGE 1 5180.00 109,35 ----vv -oeee- 99.89 34.43 10.64 36.61 l0.00 109 167 AVERAGE
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ssamanas. FCC TEST REPORT

Report No. : FR432101-02B

Pol. Horizontal Vertical
1‘,““mel(dBu‘ﬂm] 1 Level (dBuVim)
138 1134
915 95
B3 813
-HI1-U--24 L H0-2C B4 0802
S _1 1T Jm 1L LT
1 B LN 28 -HO-2CHAVG) 1 B NN 282V
Peak s y
[T e 2
Avg 35 3!
163 163
7000 5200, 11400, 13600, 15800, 18000 7000 9200, 11400, 13600, 15800, 18000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux  APos TPos Linit Read  Ant Cable Preamp  Aux  APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MW B BN B & B 8 o MedWndin B BN B & B & a g
1 10360.00 53.93 68.20 -14.27 65.68 37.36 15.45 66.96 .00 === PEAK 1 10360.08 5154 68.20 -16.66 65.69 37.36 15.45 66.9% @.08 ---  --- PEAK
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FCC TEST REPORT

sPoRTON LAS. Report No. : FR432101-02B
4
Mode Band Edge
U-NII-1_5.15-5.25_802.11be EHT20_CH36_Full RU_5180MHz
ANT CDD 1S4T
Pol. Horizontal Fundamental
11ﬂLe\ueI (dBuVim) 11"Le\iel (dBuVim)
1
1138 1138
45 95
813 813
p , U-HI-U-H0-28-U0-2 l | T UN-AZA AL
A v 65-0 pm—
48 48
Peak
325 35
163 163
510 5120, 5140, 5160, 5180, 5200 100 0. . 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MeBWn BN B BN B B B B a dy MeBWu W B BN B B B B o dy
1 5149.20 6478 74.00 -9.20 46.42 34.40 10.61 36.65 10.80 285 189 PEAK 1 5180.00 11811 ---eev -eeee- 99.69 34.42 10.63 36.63 l.60 285 189 PEAK
11ﬂLe\ueI (dBuVim) 11"Le\iel (dBuVim)
1138 1138 1
45 95
813 813
650 50
-8 U-NI-2CIAVG L L N1 242GV
48 448
Av
) 325 35
163 163
510 5120, 5140, 5160, 5180, 5200 100 0. . 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MeBWn BN B BN B B B B a dy MeBWu W B BN B B B B o dy
1 5150.60 5317 S4.60 -0.83 34.81 34.40 10.61 36.65 10.80 285 189 AVERAGE 1 5160.00 108,38 -----v -=--=- 89.88 34.42 10.63 36.63 l.60 285 189 AVERAGE
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samronas. FCC TEST REPORT Report No. : FR432101-02B

Mode Band Edge

U-NII-1_5.15-5.25_802.11be EHT20_CH36_Full RU_5180MHz

ANT CDD 1S4T
Pol. Vertical Fundamental
11ﬂLe\ueI (dBuVim) 11"Le\iel (dBuVim)
1
1138 1138
45 95
813 813
| U-HIA-U--2A A2 l | T UM UNIZA UKL
50 At T 50
48 48
Peak
325 35
163 163
510 5120, 5140, 5160, 5180, 5200 100 0. . 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MeBWn BN B BN B B B B a dy MeBWu W B BN B B B B o dy
1 5129 6512 74.00 -B.08 46.85 34.38 10.58 36.69 10.00 108 4 PEX 1 5180.00 116,38 -----v -=--=- 97.84 34.43 10.64 36.61 10.00 100 4 PEAK
11ﬂLe\ueI (dBuVim) 11"Le\iel (dBuVim)
1138 1138 i
45 95
813 813
650 50
- 0-H0-28--NT-2CHAVG) L UM N-AN-2C RV
48 448
Av
) 325 35
163 163
510 5120, 5140, 5160, 5180, 5200 100 0. . 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MeBWn BN B BN B B B B a dy MeBWu W B BN B B B B o dy
1 5145.20 52.42 54.00 -1.58 34.08 34.40 10.60 36.66 10.60 108 4 AVERAGE 1 5160.00 106,21 ----vv -=-om- 8775 34.43 10.64 36.61 le.00 100 4 AVERAGE
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ssamanas. FCC TEST REPORT

Report No. : FR432101-02B

Pol. Horizontal Vertical
mLeveI(d&Nﬁn) o Level (dBuVim)
1134 1134
915 915
B3 B3
U-HI-A-U-NI-2A-UAI-2C UNIH-U-NI2A-UAI-20
S LT S SR I
1 ~ U-N-1--N0-2A-U-NI-2C(AVG)) 1 ~ U-N-1--N0-2A-U-NI-2CAVG)|
m I e :2— § l
Peak M A L il = mm rmu w;._ W
38 !
Avg
163 163
7000 9200, 11400, 13600, 18800, 18000 7000 900, 11400, 1 15800, 18000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Presmp  Aux  APos  TPos Linit Read  Ant Cable Presmp Aux APos TPos
Freq level Line Margin Level Factor Loss Factor Factor Remark Freq level Line Margin Level Factor Loss Factor Factor Remark
Mol B B W B & B B o g Mol B W B & B & o g
1 10360.00 52.35 68.20 -15.85 66.50 37.36 15.45 66.96 Q.00 300 190 Pesk 1 10360.00 53.64 68.20 -14.56 67.79 37.36 15.45 66.%6 0.00 100 203 Pesk
2 15540.08 47.89 74.88 -26.11 5321 39.74 1904 6410 .00 --- PEAK 1 15540.08 47.64 74.80 -26.36 52.95 39.74 19.84 6410 8.0 - --- PEAC
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ssamonas. FCC TEST REPORT

Report No. : FR432101-02B

Mode Band Edge - L
U-NII-1_5.15-5.25_802.11be EHT40_CH38_Full_5190MHz
ANT CDD 154T
Pol. Horizontal Fundamental
: o L€4¢l ({BuVim) : oo L84¢l ({BuVim)
1
134 1
L a5
B3 83
] ] = U024 N2
50 WWWW 650
44 44
Peak
5 15
1683 162
U
500 532 5164, 5196, 5228, 5260 1000 20, 3400, 4500, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor  Loss Factor Factor Remark
Wit B B @ B B B o dg Mo B B G B B B B o dg
1 5149.28 68.25 74.00 -5.75 59.89 34.40 10.61 36.65 0.0 119 B PEAK 1 5199.00 114,49 ----o- ---e- 106,08 34.44 10.65 36.60 0.0 119 B PEAK
gl B e B
134 1138
1
175 W5
i3 83
50 850
U428 U A-2CHAVG
44 48
Av
g 5 325
1683 163
510 532 5164, 5196, 5228, 5260 1l 20, 3400, 4600. 5600, 7000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux  APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
freq Level Line Margin Level Factor Loss Factor Factor Remark Freg Level Line Margin Level Factor Loss Factor Factor Renark
W ENE & B0 Bh B 6 8 a fg MWl & BN dh B B B a iy
1 SMO.76 53.88 5400 -0.02 4550 M40 10.61 3665 0.00 119 O AVERMGE L5000 1.9 -oee -oeee %51 4 106 L 000 13 0 MERMGE

Sporton International Inc. (Kunshan)
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ssamanas. FCC TEST REPORT

Report No. :

FR432101-02B

Pol. Horizontal Fundamental
1HL\W&I(dl!ll\ll'lml
138 ‘V\
15 L
03
“ -HI1-U-H0-2A-U1-2C
65.’9 ‘IATM | 1
w MWWWWMWW\VMMWA\‘M it M b .“Ml gk
Peak Blank
35
163
5190 5244, 5298, 5352, 5406, 5460
Frequency (WHz)
Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark
MeduiBNE B B B B B B a dy
1 539466 55.76 74.00 -18.24 46.67 34.63 10.77 3631 060 19 @ PEX
1HL\W&I(dl!ll\ll'lml
138
w5 Vﬂvﬂ
03
850 k
U124 V)
a0 ‘
WWH‘_W—'PHML_A—'—A_M
Avg Blank
35
163
5190 5244, 5298, 5352, 5406, 5460
Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark
MeduiBNE B B B B B B a dy
1 537050 44.26 5400 -9.74 35.23 34.61 10.76 3634 @.00 119 0 AVERAGE

Sporton International Inc. (Kunshan)
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FCC TEST REPORT

sPoRTON LAS. Report No. : FR432101-02B
7
Mode Band Edge - L
U-NII-1_5.15-5.25_802.11be EHT40_CH38 Full_5190MHz
ANT CDD 1S4T
Pol. Vertical Fundamental
: o L€4¢l ({BuVim) : o Lvel [dBuVim)
108 138 1
175 05
B3 B3
U-NIA-U-NI-ZA-UNI2C ] | 7 UNI-U-NIZA-U-N-C
, 1 ’W‘N‘WWM i W
4&.!;“'’W’“‘”“’“’MWw s
Peak
125 325
183 163
55|‘g[] 532, B64, 5106 5228, 5260 1000 2200, 3400, 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux APos Tos Uoit Rl Ant Cable Preamp  uc Hos Thos
Freq Level Line Margin Level Factor  Loss Factor Factor Remark Freq Level Line Margin Level Factor  Loss Factor Factor Remark
T mmmi 6 @ &n B 6 @ a & Wb @ BN Gh & & & o b
1 SMLE GLE TAM-IL1 SL5) MM 106D 3666 0.0 10 165 PEAK 1SR 1277 ~ooem oo 125 M4 1065 365 0.00 100 185 PEMK
: o L€4¢l ({BuVim) . . Level (dBuVim
1138 1138
1
015 975
B3 8.3
650 65,0
U-NI-AEU-NI-2A-U-NI-ZCAVG) UIA-U-NI-28-U-N1-2CRVG)
| e P — [ _ O AL
488 488
Av
g 35 5
163 1.3
5%0[] 513, 5164, 5196, 5208, 5260 1000 0. 3400, 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Read  Art Cable Preamp Aux Mos Tos Lisit  Read Ant Cable Preamp  Auc Aos Thos
Freg Level  Line argin Level Factor  Loss Facor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Wmm_ﬁmm_ﬁ_ﬁ_dﬁ_cmm— Mz dwu/nddv/m 0B dB dBm B B dB o deg
1 OSIAB 904 SLED 40 A5 WA 1060 665 000 10 135 ERAEE LS00 1008 reeren e WA D6 BE LI 1015 NERE
Sporton International Inc. (Kunshan) Page Number : B12 of B107
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sonrancas. FCC TEST REPORT Report No. : FR432101-02B

Pol. Vertical Fundamental
1H|.ﬂd(dmlwml
113..'2(“\
14 m
i
B3 {
U-HI-4-U-N-2A A2
654 'M
1
i W”"rm s i b MWWM
Peak Blank
18
163
590 5244, 5298, 5352 5406 5460
Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark

Mz dBuv/m dBuv/m B oBWV dB/m B A8 B a0 deg
1 53L%% 5311 74.00 -20.89 44.11 34.60 10.75 3635 @0.00 108 185 PEMC

Lol

134

U-N-1--N-2-U--2C AV )

488
e R M 1
Avg Blank
35
163
5190 5244, 5298, 5352, 5406, 5460
Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark

Mz dBuv/m dBuv/m B oBWV dB/m B A8 B a0 deg
1 533487 4209 54.00 -11.91 33.08 34.60 1075 3636 0.00 108 185 AVERAGE

Sporton International Inc. (Kunshan) Page Number : B13 of B107
TEL : +86-512-57900158
FCC ID: 2ADZR5G3103WB



ssamanas. FCC TEST REPORT

Report No. : FR432101-02B

Pol. Horizontal Vertical
1ML&V&I(ll&]‘ﬂm] o Level (dBuVim)
1134 1134
915 915
B3 B3
U-HI-A-U-NI-2A-UAI-2C UNIH-U-NI2A-UAI-20
i gy S LT S SR I
1 ~ U-N-1-G-N0-2A-U-HI-2CHAVG) S A ~ U-N-1--N-2A-U-NI-2CAVG)|
Lt § i oy N ey
Peak i bkt imarpits
38 !
Avg
163 163
7000 9200, 11400, 1 18800, 18000 7000 9200, 11400, 1 18800, 18000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Presmp  Aux  APos  TPos Linit Read  Ant Cable Presmp Aux APos TPos
Freq level Line Margin Level Factor Loss Factor Factor Remark Freq level Line Margin Level Factor Loss Factor Factor Remark
Mol By B W B & B & o g MmN B W B & B & o g
1 10380.00 46.16 68.20 -22.04 60.26 37.38 15.47 66.95 .00 -=- PEAK 1 10380.00 50.60 68.20 -17.38 6470 7.3 15.47 6695 0.0 - - PEAC
2 15576.08 47.20 74.88 -26.88 52.46 30.77 19.86 64.09 0.00 --- PEAK 1 15576.08 47.81 74.80 -26.19 5347 39.77 19.86 64.89 8.0 - --- PEAC

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID: 2ADZR5G3103WB

Page Number : B14 of B107




samronas. FCC TEST REPORT Report No. : FR432101-02B

Mode Band Edge - L

U-NII-1_5.15-5.25_802.11be EHT40_CH46_Full_5230MHz

ANT CDD 1S4T
Pol. Horizontal Fundamental
11ﬂLe\ueI (dBuVim) 11"Le\iel (dBuVim)
1
1138 1138
45 95
813 813
l | T UM UNIZA UKL
i i W
48 48
Peak
325 35
163 163
510 5132, 5164, 5136, 528, 5260 100 0. . 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MeBWn BN B BN B B B B a dy MeBWu W B BN B B B B o dy
1 548,32 65.72 7400 -B.28 47.37 34.40 10.61 36.66 10.80 312 199 PEAK 1 5230.0 11556 ----vv -=nom- 96,91 34.49 10.68 36.52 lo.60 312 199 PEAK
11ﬂLe\ueI (dBuVim) 11"Le\iel (dBuVim)
1138 1138 i
45 95
813 813
650 50
U142 AVGY
48 448
Av
) 325 35
163 163
510 5132, 5164, 5136, 528, 5260 100 0. . 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MeBWn BN B BN B B B B a dy MeBWu W B BN B B B B o dy
1 5148.48 53.43 54.00 -0.52 35.13 34.40 10.61 36.66 10.80 312 199 AVERAGE 1 5230.00 106,78 -----v -=--=- 88,13 34.49 10.68 36.52 le.60 312 199 AVERAGE
Sporton International Inc. (Kunshan) Page Number : B15 of B107

TEL : +86-512-57900158
FCC ID: 2ADZR5G3103WB




sonrancas. FCC TEST REPORT Report No. : FR432101-02B

Pol. Horizontal Fundamental

1HL\W&I(dl!ll\ll'lml

14 Lk

iy ‘ U-HI-4-U-N-2A A2

M -NH-1-U-Nil- -Nfl-

il T 1

1] o WW.‘ MWWW bl l‘vvi ”‘"‘h el M‘V"AI"“

@4
Peak Blank

38

163

5 5256, 5292, 538 5364, 5400

Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark

Mz dBuv/m dBuv/m A3 oBWV dB/m B A8 B o deg
1 537.86 62.30 74.00 -11.70 43.28 34.61 10.76 36.35 1060 312 199 PEAK

Lol

134

ik vm [\Uﬂ\

13 \

0
\-\f\\_ UNHALZALAR 2 v

488

Av Blank
9 18

163

520 5256, 5292, 5328, 5364, 5400
Frequency (VHz)

Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark

Mz dBuv/m dBuv/m A3 oBWV dB/m B A8 B o deg
1 53058 5131 54.00 -1.69 32.32 34.60 10.75 36.36 1060 312 199 AVERAGE

Sporton International Inc. (Kunshan) Page Number : B16 of B107
TEL : +86-512-57900158
FCC ID: 2ADZR5G3103WB



samronas. FCC TEST REPORT Report No. : FR432101-02B

Mode Band Edge - L

U-NII-1_5.15-5.25_802.11be EHT40_CH46_Full_5230MHz

ANT CDD 1S4T

Pol. Vertical Fundamental

o L€4¢l ({BuVim) o L84el ({BuVim)

1

1
1
1138 1138
45 95
813 813
i b -H1-U-H0-28- IR l | T U UNIZA UKL
651 WMWWWMWWWMWWW T ' 50 w
48 48
Peak
325 35
163 163
510 5132, 5164, 5136, 528, 5260 100 0. . 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MeBWn BN B BN B B B B a dy MeBWu W B BN B B B B o dy
1 513392 64.50 74.00 -9.50 46.20 34.39 10.59 36.68 10.60 108 4 PEN 1 5230.00 11519 --veev oomeee 96,56 34.48 10.68 36.53 lo.00 108 4 PEAK
11ﬂLe\ueI (dBuVim) 11"Le\iel (dBuVim)
1138 1138 i
45 95
813 813
650 50
U-N-A-N-2A-U-S-2C1AVG)
48 448
Av
) 325 35
163 163
510 5132, 5164, 5136, 528, 5260 100 0. . 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MeBWn BN B BN B B B B a dy MeBWu W B BN B B B B o dy
1 513440 52.43 54.00 -1.52 3415 34.39 10.59 36.68 10.60 108 4 AVERAGE 1 5230.00 105,72 ---evv ovmees B7.09 34.48 10.68 36.53 le.00 100 4 AVERAGE
Sporton International Inc. (Kunshan) Page Number : B17 of B107

TEL : +86-512-57900158
FCC ID: 2ADZR5G3103WB




sonrancas. FCC TEST REPORT Report No. : FR432101-02B

Pol. Vertical Fundamental
L2 i)
38—
ik \\
i O UMUK

i b hw“
6540 A wm' " 1

b b M Bl o

488
Peak Blank
35
163
50 5256, 5292, 5328, 5364, 5400
Frequency (WHz)
Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark

Mz dBuv/m dBuv/m A3 oBWV dB/m B A8 B o deg
1 53451 62.77 7400 -11.53 43.69 3463 1077 3632 lo.e0 18 4 PEM

Lol

134

975
b/ M\
013

UMHL-L-N-2A-U-H -2 VG
\‘"\/\\_/ﬁ__wﬂ“_ww{‘ 2G)

488
Avg Blank

35

163

50 5256, 5292, 5328, 5364, 5400

Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark

Mz dBuv/m dBuv/m A3 oBWV dB/m B A8 B o deg
1 53400 5115 54.00 -1.85 3216 34.60 10.75 3636 10.60 108 4 AVERAGE

Sporton International Inc. (Kunshan) Page Number : B18 of B107
TEL : +86-512-57900158
FCC ID: 2ADZR5G3103WB



ssamanas. FCC TEST REPORT

Report No. : FR432101-02B

Pol. Horizontal Vertical
1‘,““mel(dBu‘ﬂm] 1 Level (dBuVim)
138 1134
915 95
B3 813
-HI1-U--24 L H0-2C B4 0802
S _1 1T Jorm 1L LT
1 1 B LN 28 -HO-2CHAVG) 1 ] B NN 282V
Peak s b I
R
Avg 35 3!
163 163
7000 5200, 11400, 13600, 15800, 18000 7000 9200, 11400, 13600, 15800, 18000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux  APos TPos Linit Read  Ant Cable Preamp  Aux  APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MeddmBimn B BW B & B 8 o g MedWnBin B BN B & B & a g
1 10460.00 54.55 68.20 -13.65 6B.46 37.46 15.54 66.91 .00 === PEAK 1 1p460.00 53.62 68.20 -14.58 67.53 37.46 15.54 66.91 @.00 ---  --- PEAK

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID: 2ADZR5G3103WB

Page Number : B19 of B107




samronas. FCC TEST REPORT Report No. : FR432101-02B

Mode Band Edge - L

U-NII-1_5.15-5.25_802.11be EHT80_CH42_Full_5210MHz

ANT CDD 1S4T
Pol. Horizontal Fundamental
11ﬂLe\ueI (dBuVim) 11"Le\iel (dBuVim)
1138 134 1
45 95
813 813
l | T UM UNIZA UKL
650 50
48 48
Peak
325 35
163 163
510 5132, 5164, 5136, 528, 5260 100 0. . 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MeBWn BN B BN B B B B a dy MeBWu W B BN B B B B o dy
1 5139.20 6476 74.00 -9.30 46,38 34.39 10.60 36.67 10.80 308 267 PEAK 1 5210.00 109,25 ----vv -=nem- 99,66 34.47 10.67 36.55 10.00 308 287 PEAK
11ﬂLe\ueI (dBuVim) 11"Le\iel (dBuVim)
1138 1138
1
45 95
813 813
50 50
U122/ AVG) L UM N-AN-2C RV
48 lﬂi.a\/\’/_/_/_‘_/.\,;H
Av
) 325 35
163 163
510 5132, 5164, 5136, 528, 5260 100 0. . 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MeBWn BN B BN B B B B a dy MeBWu W B BN B B B B o dy
1 5140.64 53.41 54.00 -0.59 35.09 34.39 10.60 36.67 10.80 308 267 AVERAGE 1 5210.00 100,09 -----v -=--m- B1.50 34.47 10.67 36.55 l.00 300 287 AVERAGE
Sporton International Inc. (Kunshan) Page Number : B20 of B107

TEL : +86-512-57900158
FCC ID: 2ADZR5G3103WB




sonrancas. FCC TEST REPORT Report No. : FR432101-02B

Pol. Horizontal Fundamental
1H|.ﬂd(dmlwml
134
B3 '
M W U-HI-4-U-N-2A A2
654 3
1
W WMM T CRTR
Al i Uil U L il
@4
Peak Blank
38
163
5 5256, 5292, 538 5364, 5400
Frequency (WHz)
Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark

Mz dBuv/m dBuv/m A3 oBWV dB/m B A8 B o deg
1 539380 59.06 74.00 -14.94 39.97 3463 10.77 3631 1060 308 287 PEMC

Lol

134

iRl

V\ U124 V)
m v Ao —_ _r\-._.;-\_o-l-_n_;-\_m-_a—n—\—
Avg Blank

35

163

50 5256, 5292, 5328, 5364, 5400

Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark

Mz dBuv/m dBuv/m A3 oBWV dB/m B A8 B o deg
1 53L11 47.01 5400 -6.99 28.81 34.60 10.75 36.35 10.60 308 187 AVERAGE

Sporton International Inc. (Kunshan) Page Number 1 B21 of B107
TEL : +86-512-57900158
FCC ID: 2ADZR5G3103WB



samronas. FCC TEST REPORT Report No. : FR432101-02B

Mode Band Edge - L

U-NII-1_5.15-5.25_802.11be EHT80_CH42_Full_5210MHz

ANT CDD 1S4T
Pol. Vertical Fundamental
11ﬂLe\ueI (dBuVim) 11"Le\iel (dBuVim)
1138 1138 1
45 95
813 813
1 il U-HI1-U--2A-UI-) l | T UM UNIZA UKL
Bl WWWW B0
48 48
Peak
325 35
163 163
510 5132, 5164, 5136, 528, 5260 100 0. . 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MeBWn BN B BN B B B B a dy MeBWu W B BN B B B B o dy
1 513344 6576 74.00 -B.24 47.46 3439 10.59 36.68 10.60 108 116 PEAK 1 5210.00 108,12 ----vv -vnem- 89.67 34.43 10.64 36.62 10.00 108 116 PEAK
11ﬂLe\ueI (dBuVim) 11"Le\iel (dBuVim)
1138 1138
1
45 95
813 813
50 50
U-N-1--2A-L-S-2CAVG)
48 448
Av
) 325 35
163 163
510 5132, 5164, 5136, 528, 5260 100 0. . 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MeBWn BN B BN B B B B a dy MeBWu W B BN B B B B o dy
1 513488 51.64 54.00 -2.36 33.34 34.39 10.59 36.68 10.80 109 116 AVERAGE 1 5210.00 98.57 ----ev -emee- 79.94 3445 10.68 36,53 le.00 100 116 AVERAGE
Sporton International Inc. (Kunshan) Page Number : B22 of B107

TEL : +86-512-57900158
FCC ID: 2ADZR5G3103WB




sonrancas. FCC TEST REPORT Report No. : FR432101-02B

Pol. Vertical Fundamental

Lol

134

915 W ‘1"”“
2

N W UAILUNA UL
|
654
WMW’M Lt ! et s Akt
PERIEYEIT Ww“ AT R Y
@4
Peak Blank
18
163
5 5256, 5292, 538 5364, 5400
Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark

Mz dBuv/m dBuv/m A3 oBWV dB/m B A8 B o deg
1 5395.70 57.58 74.00 -16.42 38.59 34.60 10.75 36.36 1060 108 116 PEAK

Lol

1134
15 N
B3 ﬂL
650

\ﬂ/ U-HIHA-U-N-2-U-N1-2C V)|
485 1

Avg Blank
35
163
50 5256, 5292, 5328, 5364, 5400
Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark

Mz dBuv/m dBuv/m A3 oBWV dB/m B A8 B o deg
1 533380 46.19 5400 -7.71 27.31 3460 10.75 3637 10.60 108 116 AVERAGE

Sporton International Inc. (Kunshan) Page Number : B23 of B107
TEL : +86-512-57900158
FCC ID: 2ADZR5G3103WB



FCC TEST REPORT

SPORTON LAB.

Report No. : FR432101-02B

Pol. Horizontal Vertical
1‘,““mel(dBu‘ﬂm) 1 Level (dBuVim)
138 1134
915 95
B3 813
-HI1-U--24 L H0-2C B4 0802
S _1 1T Jorm 1L LT
1 B LN 28 -HO-2CHAVG) 1 B NN 282V
1
Peak MW“WMW f " o MW
Avg 35 3!
163 163
7000 5200, 11400, 13600, 15800, 18000 7000 9200, 11400, 13600, 15800, 18000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux  APos TPos Linit Read  Ant Cable Preamp  Aux  APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MW B BN B & B 8 o MedWndin B BN B & B & a g
1 10420.00 46.03 ©68.20 -20.12 60.68 37.42 15.51 66.93 .00 === PEAK 1 1p420.00 45.73 68.20 -22.47 9.7 37.42 15.51 66.93 @.00 -~ --- PEAK

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID: 2ADZR5G3103WB

Page Number 1 B24 of B107



FCC TEST REPORT

sPoRTON LAS. Report No. : FR432101-02B
19
Mode Band Edge - L
U-NII-2A_5.25-5.35_802.11be EHT40_CH62_Full_5310MHz
ANT CDD 1S4T
Pol. Horizontal Fundamental
11ﬂLe\ueI (dBuVim) 11"Le\iel (dBuVim)
1
1138 1138
45 95
813 813
U-HIA-U-H0-2A-UA-2C l | [ UNIA-UNIZA UKL
650 1 50
e L R L
48 48
Peak
325 35
163 163
510 5132, 5164, 5136, 528, 5260 100 0. . 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MeBWn BN B BN B B B B a dy MeBWu W B BN B B B B o dy
1 514336 6119 74.00 -12.81 42.85 34.40 10.60 36.66 10.80 202 185 PEAK 1 5310.00 113.72 --vnev oomeee 9.82 34.57 10.73 36.48 lo.00 22 185 PEAK
11ﬂLe\ueI (dBuVim) 11"Le\iel (dBuVim)
1138 1138
1
45 95
813 813
650 50
U-N-A--2A-U-H0-2C1AVG) U802
L [I— L- A
48 | 448
Av
) 325 35
163 163
510 5132, 5164, 5136, 528, 5260 100 0. . 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MeBWn BN B BN B B B B a dy MeBWu W B BN B B B B o dy
1 513488 43.33 54.00 -5.67 30.03 34.39 10.59 36.68 10.80 202 185 AVERAGE 1 5310.00 103,98 ----vv -=--m- 8510 34.56 10.73 36.41 le.60 202 185 AVERAGE
Sporton International Inc. (Kunshan) Page Number : B25 of B107

TEL : +86-512-57900158
FCC ID: 2ADZR5G3103WB




sonrancas. FCC TEST REPORT Report No. : FR432101-02B

Pol. Horizontal Fundamental

LHLMNMWM

138 M

a5y W}k

03

-HI1-U-0-2A-U0-2C
) ! % ‘
i TR

488
Peak Blank

35

163

5300 5320, 5340, 5360. 5380, 5400

Frequency (WHz)
Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark

Mz dBuv/m dBuv/m A3 oBWV dB/m B A8 B o deg
1 533.00 64.85 74.00 -9.15 45.85 34.60 10.75 3635 lo.e0 22 185 PEMC

Lol

134

N \/\/‘\\/ U-N-1--N-2-U--2C AV )

488

Av Blank
9 18

163

5340, 5360,
Frequency (MHz)

Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark

Mz dBuv/m dBuv/m A3 oBWV dB/m B A8 B o deg
1 530.00 53.46 54.00 -0.54 3449 3459 1075 3637 1060 22 185 AVERAGE

Sporton International Inc. (Kunshan) Page Number : B26 of B107
TEL : +86-512-57900158
FCC ID: 2ADZR5G3103WB



FCC TEST REPORT

sPoRTON LAS. Report No. : FR432101-02B
19
Mode Band Edge - L
U-NII-2A_5.25-5.35_802.11be EHT40_CH62_Full_5310MHz
ANT CDD 1S4T
Pol. Vertical Fundamental
11ﬂLe\ueI (dBuVim) 11"Le\iel (dBuVim)
1138 1138 f
45 95
813 813
U-HIA-U-H0-2A-UA-2C l | [ UNIA-UNIZA UKL
6501 50
Rl AT Ko b bt
48 48
Peak
325 35
163 163
510 5132, 5164, 5136, 528, 5260 100 0. . 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MeBWnBNE B BN B B B B a dy MeBWu W B BN B B B B o dy
1 5166.68 59.92 74.00 -14.08 4172 34.36 10.5 36.72 10.00 108 21 PEAK 1 5310.00 112,02 ----vv -=eem- 93,21 3454 10.72 36.45 lo.00 100 21 PEAK
11ﬂLe\ueI (dBuVim) 11"Le\iel (dBuVim)
1138 1138
1
45 95
813 813
650 50
U-N-A-M-2A-U-H0-2CAVG) L L U122
48 I 448
Av
) 325 35
163 163
510 5132, 5164, 5136, 528, 5260 100 0. . 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MeBWn BN B BN B B B B a dy MeBWu W B BN B B B B o dy
1 5160.50 43.26 54.00 -5.74 30.06 34.36 10.56 36.72 10.60 108 21 AVERAGE 1 5310.00 10121 ----ev -onee- 8234 34.56 10.73 36.42 le.00 100 21 AVERAGE
Sporton International Inc. (Kunshan) Page Number : B27 of B107

TEL : +86-512-57900158
FCC ID: 2ADZR5G3103WB




sonrancas. FCC TEST REPORT Report No. : FR432101-02B

Pol. Vertical Fundamental

LHLMNMWM

138

03

MW -HI1-U-H0-2A-U0-2C

) y *

488
Peak Blank

35

163

5300 530, 5340, 5360, 5380, 5400

Frequency (WHz)
Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark

Mz dBuv/m dBuv/m A3 oBWV dB/m B A8 B o deg
1 53930 64.07 7400 -9.93 45.09 3460 1075 3637 lo.e0 1@ 21 PEM

Lol

134

MI"/\ m

1 U-N-1--N-2-U--2C AV )

488

Av Blank
9 18

163

5340, 5360,
Frequency (MHz)

Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark

Mz dBuv/m dBuv/m A3 oBWV dB/m B A8 B o deg
1 53450 5184 54.00 -1.16 32.85 34.60 10.75 36.36 10.60 108 21 AVERAGE

Sporton International Inc. (Kunshan) Page Number : B28 of B107
TEL : +86-512-57900158
FCC ID: 2ADZR5G3103WB



ssamanas. FCC TEST REPORT

Report No. : FR432101-02B

Pol. Horizontal Vertical
1‘,wLe\mI(dBu‘ﬂm] 1 Level (dBuVim)
138 1134
915 95
B3 813
-HI1-U--24 L H0-2C B4 0802
S _1 1T Jorm 1L LT
1 B LN 28 -HO-2CHAVG) 1 B NN 282V
Peak e | n Ry
s R il
Avg 35 3!
163 163
7000 5200, 11400, 13600, 15800, 18000 7000 9200, 11400, 13600, 15800, 18000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux  #Pos TPos Linit Read  Ant Cable Preamp  Aux  APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MW B BN B & B 8 o MedWndin B BN B & B & a g
1 10620.00 44.% 74.00 -29.19 56.43 37.60 15.69 66.52 .00 === PEAK 1 10620.08 45.13 74.80 -28.77 58.76 37.60 15.69 66.62 @.08 ---  --- PEAK

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID: 2ADZR5G3103WB

Page Number

: B29 of B107




FCC TEST REPORT

sPoRTON LAS. Report No. : FR432101-02B
20
Mode Band Edge - L
U-NII-2A_5.25-5.35_802.11be EHT80_CH58_Full_5290MHz
ANT CDD 1S4T
Pol. Horizontal Fundamental
11ﬂLe\ueI (dBuVim) 11"Le\iel (dBuVim)
1138 1138 1
45 95
813 813
LNt A -2 l | [ UNIA-UNIZA UM
650 1 § 50
ol Whn patohon
48 48
Peak
325 35
163 163
510 5132, 5164, 5136, 528, 5260 100 0. . 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MeBWn BN B BN B B B B a dy MeBWu W B BN B B B B o dy
1 514176 68.64 74.00 -13.36 42.31 34.40 10.60 36.67 10.80 203 187 PEAK 1 5290.00 109,93 ----ev -oeee- 91.05 34.56 10.73 36.41 le.60 203 187 PEAK
11ﬂLe\ueI (dBuVim) 11"Le\iel (dBuVim)
1138 1138
1
45 95
813 813
650 50
U-N-A--2A-U-H0-2C1AVG) U822
LS [I— L- A
48 448
Av
) 325 35
163 163
510 5132, 5164, 5136, 528, 5260 100 0. . 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MeBWn BN B BN B B B B a dy MeBWu W B BN B B B B o dy
1 514270 43.58 54.00 -5.42 30.24 34.40 10.60 36.66 10.80 203 157 AVERAGE 1 5290.00 109,06 ------ ------ 118 34.56 10.73 36.41 le.60 203 187 AVERAGE
Sporton International Inc. (Kunshan) Page Number : B30 of B107

TEL : +86-512-57900158
FCC ID: 2ADZR5G3103WB




sonrancas. FCC TEST REPORT Report No. : FR432101-02B

Pol. Horizontal Fundamental
1H|.ﬂd(dmlwml
138
97.5W\ A
iy V
3 |
-HI1-U-H0-2A-U1-2C
B0 5 1
e g Vg
488
Peak Blank
35
163
5300 530, 5340, 5360, 5380, 5400
Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark

Mz dBuv/m dBuv/m A3 oBWV dB/m B A8 B o deg
1 53420 64.56 74.00 -9.44 45,55 3461 1075 3635 lo.ee 23 187 PEMC

Lol

134

\ 1 -1 2A-U-H-2C AV
@4

Av Blank
9 18

163

5340, 5360,
Frequency (MHz)

Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark

Mz dBuv/m dBuv/m A3 oBWV dB/m B A8 B o deg
1 533.70 53.50 54.00 -0.50 34.49 3461 10.75 3635 1060 23 187 AVERAGE

Sporton International Inc. (Kunshan) Page Number : B31 of B107
TEL : +86-512-57900158
FCC ID: 2ADZR5G3103WB



samronas. FCC TEST REPORT Report No. : FR432101-02B

20

Mode Band Edge - L

U-NII-2A_5.25-5.35_802.11be EHT80_CH58_Full_5290MHz

ANT CDD 1S4T
Pol. Vertical Fundamental
11ﬂLe\ueI (dBuVim) 11"Le\iel (dBuVim)
1138 1138 i
45 95
813 813
LA -U-GAAL-2C) l | [ UNIA-UNIZA UM
6501 i 50 M%wmm
48 48
Peak
325 35
163 163
510 5132, 5164, 5136, 528, 5260 100 0. . 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MeBWn BN B BN B B B B a dy MeBWu W B BN B B B B o dy
1 5185.92 61.49 74.00 -12.51 43.29 34.36 10.5 36.72 10.60 108 21 PEAK 1 5290.00 106,94 ----vv -veee- 88.20 34.52 10.78 36.48 le.60 108 21 PEAK
11ﬂLe\ueI (dBuVim) 11"Le\iel (dBuVim)
1138 1138
1
45 95
813 813
650 50
U202 AVG) U828 A
e [ Lo o e
48 448
Av
) 325 35
163 163
510 5132, 5164, 5136, 528, 5260 100 0. . 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MeBWn BN B BN B B B B a dy MeBWu W B BN B B B B o dy
1 5led.e0 43.38 54.00 -5.62 30.15 34.36 10.56 36.72 10.80 108 21 AVERAGE 1 5290.00 97.02 ----ev -omeee 7815 34.56 18.73 36.42 le.60 100 21 AVERAGE
Sporton International Inc. (Kunshan) Page Number : B32 of B107

TEL : +86-512-57900158
FCC ID: 2ADZR5G3103WB




sonrancas. FCC TEST REPORT Report No. : FR432101-02B

Pol. Vertical Fundamental

Lol

134

91! W’W“L M Mﬁt
B3
W U-I-U-HI-2A-U-I-2C

o M 1
Pl i
488
Peak Blank
35
163
5300 530, 5340, 5360, 5380, 5400
Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark

Mz dBuv/m dBuv/m A3 oBWV dB/m B A8 B o deg
1 53470 6299 74.00 -11.10 43.91 34.60 10.75 3636 1060 108 21 PEM

Lol

134

AR

850
1 U124 V)
488 T
Avg Blank
35
163
5300 5300, 5340, 5360, 5380, 5400
Frequency (WHz)
Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark

Mz dBuv/m dBuv/m A3 oBWV dB/m B A8 B o deg
1 5395.60 5151 54.00 -1.49 32.50 34.60 10.75 36.36 10.60 108 21 AVERAGE

Sporton International Inc. (Kunshan) Page Number : B33 of B107
TEL : +86-512-57900158
FCC ID: 2ADZR5G3103WB



FCC TEST REPORT

SPORTON LAB.

Report No. : FR432101-02B

Pol. Horizontal Vertical
1‘,““mel(dBu‘ﬂm] 1 Level (dBuVim)
138 1134
915 95
B3 813
-HI1-U--24 L H0-2C B4 0802
S _1 1T Jorm 1L LT
1 B LN 28 -HO-2CHAVG) 1 B NN 282V
it 1 § 1
Peak g i '“Wm snipybusmistbri by
Avg 35 3!
163 163
7000 5200, 11400, 13600, 15800, 18000 7000 9200, 11400, 13600, 15800, 18000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux  APos TPos Linit Read  Ant Cable Preamp  Aux  APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MW B BN B & B 8 o MedWndin B BN B & B & a g
1 10560.00 44.16 68.20 -24.04 57.77 3738 15.65 66.54 .00 === PEAK 1 10580.00 45.24 68.20 -22.96 58.85 37.58 15.65 66.84 @.00 ---  --- PEAK

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID: 2ADZR5G3103WB

Page Number : B34 of B107




FCC TEST REPORT

sPoRTON LAS. Report No. : FR432101-02B
22
Mode Band Edge - L
U-NII-2A_5.25-5.35_802.11be EHT160_CH50_Full_5250MHz
ANT CDD 1S4T
Pol. Horizontal Fundamental
11ﬂLe\ueI (dBuVim) 11"Le\iel (dBuVim)
1138 1138
1
45 95
813 813
A U-HIA-U-H0-28-UNI-2C l | U-HIA-U--2AUNI-2C
ESIUMMWWMMWWMW Mmm 1 e ——
48 48
Peak
325 35
163 163
sl 5050, 5100, 5150, 5200, 5250 100 0. . 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MeBWn BN B BN B B B B a dy MeBWu W B BN B B B B o dy
1 5137.50 63.77 74.00 -10.23 45.45 34.39 10.60 36.67 10.80 111 278 PEAK 1 5250.00 105,58 ----vv -=--m- 86,68 34.57 10.73 36.46 le.60 111 278 PEAK
11ﬂLe\ueI (dBuVim) 11"Le\iel (dBuVim)
1138 1138
45 95
813 813
650 50
U-N-8--28-U-A-2CAVE)
48 448
Av
) 325 35
163 163
sl 5050, 5100, 5150, 5200, 5250 100 0. . 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MeBWn BN B BN B B B B a dy MeBWu W B BN B B B B o dy
1 5137.25 5157 S4.00 -2.43 33.05 3439 10.60 36.67 10.80 111 27 AVERAGE 1 5250.00 9611 ----ev ooeeee 7701 .57 1873 36.48 le.ee 111 278 AVERAGE
Sporton International Inc. (Kunshan) Page Number : B35 of B107

TEL : +86-512-57900158
FCC ID: 2ADZR5G3103WB




SPORTON LAB.

FCC TEST REPORT

Report No. : FR432101-02B

Pol. Horizontal Fundamental
LHLM(‘IMWH“
138
97.5%%% m\mﬂ AUJ'\
i ‘ -HI1-U-H0-2A-U0-2C
N MWt bt
488
Peak Blank
35
163
5050 5282, 5334, 5316 5418, 5460
Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark
MebunBNE B B B B B B a dy
1 5377.26 64.95 74.00 -9.05 45.99 34.62 10.76 36.33 10.60 111 278 PEAK
LHLM(‘IMWH“
138
15 N\/ m [V_\A
M.:':v A ! ]
850
1 U124 V)
iy T NaTYAAVN:Y v
Avg Blank
35
163
5050 5282, 5334, 5316 5418, 5460
Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark
MebunBNE B B B B B B a dy
1 5356.89 53.67 54.00 -0.93 34.08 34.60 10.75 3636 10.80 111 278 AVERAGE

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID: 2ADZR5G3103WB

Page Number

: B36 of B107



FCC TEST REPORT

sPoRTON LAS. Report No. : FR432101-02B
22
Mode Band Edge - L
U-NII-2A_5.25-5.35_802.11be EHT160_CH50_Full_5250MHz
ANT CDD 1S4T
Pol. Vertical Fundamental
11ﬂLe\ueI (dBuVim) 11"Le\iel (dBuVim)
1138 1138
1
45 95
813 813
[ 1 U-HIA-U-H-28-UA1-2C l | U-HIA-U-H-2AN-2C
650 WW 50
48 48
Peak
325 35
163 163
sl 5050, 5100, 5150, 5200, 5250 100 0. . 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MeBWn BN B BN B B B B a dy MeBWu W B BN B B B B o dy
1 51375 66.17 74.00 -7.83 47.94 3437 10.57 3671 10.60 108 113 PEAK 1 5250.00 105,45 ---nvv =vneee 86,58 34.56 10.73 36.42 lo.60 108 113 PEAK
11ﬂLe\ueI (dBuVim) 11"Le\iel (dBuVim)
1138 1138
45 95
813 813
650 50
U122 V)
48 448
Av
) 325 35
163 163
sl 5050, 5100, 5150, 5200, 5250 100 0. . 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MeBWn BN B BN B B B B a dy MeBWu W B BN B B B B o dy
1 513350 50.67 54.60 -3.93 3177 3439 10.59 36.68 10.60 109 113 AVERAGE 1 5250.00 94,05 ---eev -emeee 7518 3456 18.73 36.42 le.60 100 113 AVERAGE
Sporton International Inc. (Kunshan) Page Number : B37 of B107

TEL : +86-512-57900158
FCC ID: 2ADZR5G3103WB




sonrancas. FCC TEST REPORT Report No. : FR432101-02B

Pol. Vertical Fundamental
L2 i)
138
975 MW W %v'\\

iy U-I-U-H-2A-U-I-2C
61: [l f 1

} s S Mot

488
Peak Blank
35
163
5050 5282, 5334, 5316 5418, 5460
Frequency (WHz)
Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark

Mz dBuv/m dBuv/m A3 oBWV dB/m B A8 B o deg
1 539330 64.69 74.00 -9.31 45.71 3460 10.75 3637 1060 108 113 PEM

Lol

134

850
1 U124 V)
48 EAIV eV o
Avg Blank
35
163
5050 5282, 5334, 5316 5418, 5460
Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark

Mz dBuv/m dBuv/m A3 oBWV dB/m B A8 B o deg
1 5333.31 5236 54.00 -1.64 33.38 34.60 1075 36.37 10.60 108 113 AVERAGE

Sporton International Inc. (Kunshan) Page Number : B38 of B107
TEL : +86-512-57900158
FCC ID: 2ADZR5G3103WB



FCC TEST REPORT

SPORTON LAB.

Report No. : FR432101-02B

s f '
Peak e

UM AL CVG)

Avg s

163
7000 5200, 11400, 13600, 15800, 18000
Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux  APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
MW B BN B & B 8 o
1 10509.00 44.93 68.20 -23.27 58.73 37.58 15.58 66.58 .00 === PEAK

Pol. Horizontal Vertical
el B el B}
138 1134
a5 is
i UM U NIZA DN i DN U NIZA DN
U] NS LT e L LT

AL ALALCNG)

1 kl
7000 9200, 11400, 13600, 15800,
Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux  APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWndin B BN B & B & a g
1 10509.00 45.54 68.20 -22.66 59.34 37.50 15.58 66.68 @.00 ---  --- PEAK

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID: 2ADZR5G3103WB

Page Number : B39 of B107




SPORTON LAB.

FCC TEST REPORT

Report No. : FR432101-02B

Mode Band Edge - L
U-NII-2C_5.47-5.725_802.11be EHT80_CH106_Full_5530MHz
ANT CDD 1S4T
Pol. Horizontal Fundamental
: o L€4¢l ({BuVim) : o L84el ({BuVim)
138 {134 1
15 175
B3 a3
i UHPW LA UNLC il T st P T
i TV ER— ; W
48 T
Peak
125 05
163
163
8360 5382 5414, 544, 5418, 5510 [
Frequency (MHz) 1000 0. 0. 4600, 5800, 7000
Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux  APos  TPos N
freq Llevel Line Margin Level Factor Loss Factor Factor Remark Linit Read  Ant Cable Preamp Aux APos Tos
- Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuv/n dBuv/m A8 B dB/m B B OB o deg -
1 5445.08 64.89 74.00 -9.11 45.61 34.68 10.83 36.23 10.00 308 198 PEXK Mz dBuV/m dBuv/m B oBV dBfm A8 A8 B o deg
2 54p6.64 £4.95 68.20 -3.25 45.61 3470 10.85 36.21 10.68 308 198 PEAK 1 5530.00 111,08 ----vv ==eee- 91,62 3473 10.89 3616 10.80 0@ 198 PEAK
11ﬂLe\ueI (dBuVim) 11"Le\iel (dBuVim)
1138 1138
1
45 95
813 813
50 50
U128V L L N1 28 A0-CEAVG
48 448
Av
) 325 35
163 163
8560 5302, 5414, 544, 5478, 5510 100 0. . 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MeBWn BN B BN B B B B a dy MeBWu W B BN B B B B o dy
1 588,70 52,34 54.00 -1.66 33.05 34.69 10.83 36.23 10.80 309 19 AVERAGE 1 5530.00 101,42 ---evv -onees B1.96 34.73 10.89 36.16 le.60 300 195 AVERAGE

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID: 2ADZR5G3103WB

Page Number : B40 of B107




SPORTON LAB.

FCC TEST REPORT

Report No. : FR432101-02B

Pol. Horizontal Fundamental
ml.ﬂd(d&le]
138
15
03
U U2 UN-2C
850 ]
WMWWMWM\ My ‘H;‘mewn.' A annl.hrw'u
#8
Peak Blank
35
163
5685 5101, 5. 5733, 5740, 5785
Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark
MebunBNE B B B B B B a dy
1 57339 56.66 68.20 -9.54 39.95 34.95 1L19 37.43 10.60 308 198 PEAK

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID: 2ADZR5G3103WB

Page Number

: B41 of B107




FCC TEST REPORT

sPoRTON LAS. Report No. : FR432101-02B
35
Mode Band Edge - L
U-NII-2C_5.47-5.725_802.11be EHT80_CH106_Full_5530MHz
ANT CDD 1S4T
Pol. Vertical Fundamental
: o L€4¢l ({BuVim) : o L84el ({BuVim)
1138 1138 1
15 175
i3 3
i ] | L UNIEA--H-2AUNI-2C
ESIUWWWMWWMMWNMMW . W
488 i MWWW
Peak
125 05
163
163
8360 532 5414, 546, 5418, 5510 [
Frequency (MHz) 1000 0. 0. 4600, 5800, 7000
Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux  APos  TPos N
freq Llevel Line Margin Level Factor Loss Factor Factor Remark Linit Read  Ant Cable Preamp Aux APos Tos
- Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuv/n dBuv/m A8 B dB/m B B OB o deg -
1 5453.68 64.68 74.00 -9.31 45,30 34.69 10.83 36.22 10.00 108 16 PEX Mz dBuV/m dBuv/m B oBV dBfm A8 A8 B o deg
7 5463.28 6638 68.20 -L.B2 47.05 3470 18.34 36.21 10.68 18 16 PEAK 1 5530.00 109,23 ----em woeee- 8979 473 1088 3617 0.0 loe 16 PEAK
11ﬂLe\ueI (dBuVim) 11"Le\iel (dBuVim)
134 134
1
i1 i
i3 i3
50 ]
U-NI1-U-N-2A-U-A-2CAvVG) L L U-N-1-U-N-2A-U-A-2CAVG)
s ™) s
Av
) 125 125
163 163
8560 5362 5414, 5446, 5418, 510 100 0. 0. 4600, 5600. 000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MeBWn BN B BN B B B B a dy MeBWu W B BN B B B B o dy
1 545400 53.63 54.00 -0.37 3433 34.69 10.83 36.22 10.80 109 16 AVERAGE 1 5530.00 99.22 ---eev oomeee 79.57 3478 10.95 36.68 le.00 100 16 AVERAGE
Sporton International Inc. (Kunshan) Page Number : B42 of B107

TEL : +86-512-57900158
FCC ID: 2ADZR5G3103WB




SPORTON LAB.

FCC TEST REPORT

Report No. : FR432101-02B

Pol. Vertical Fundamental
mLevel(lelel
138
15
03
U U2 UN-2C
850 i !
I Al e T T
Peak Blank
35
163
5685 5101, 5. 5733, 5740, 5785
Frequency (WHz)
Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark
MebunBNE B B B B B B a dy
1 5742.68 58.51 68.20 -9.69 39.92 34.9 1L.20 37.57 10.60 108 16 PEAK

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID: 2ADZR5G3103WB

Page Number

1 B43 of B107




ssamanas. FCC TEST REPORT

Report No

.. FR432101-02B

TEL : +86-512-57900158
FCC ID: 2ADZR5G3103WB

Pol. Horizontal Vertical
MLWWW") 0 Level (dBuVim)
138 i
975 074
i NN B3 T ETT
e — = iy iy R S I 1
S I 1 AP A LALGATG) UNLLRLALNLCVG)
m L "“‘i‘mm — T - - 1 N
Peak i i n W B
R o v
325
Avg h7A
183 .
000 9200. 1400 13600, 15800, 18000
Frequency (Ne} 000 9200, 11400, 1300, 15810, 1800
Frequency (MHz)
Linit Read  Ant Cable Preamp o5 Tos .
Freq level Line Margin Level Factor Loss Factor Factor Remark Linit Read  Ant Cable Preamp Aux APos TPos
- Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz diuv/n dBuv/m B8 dBV dB/m i} m o deg -
1 11060.00 52,48 74.00 -21.50 65.13 37.84 16.08 66.57 .00 143 149 pEAK Mz dowu/nddv/m A3 dBW dBm B dB A8 deg
2166000 42,34 54.00 1166 5499 384 15.08 6657 0.09 143 149 AVERAGE L 1106000 45.37 74.00 -18.63 SB00 B4 16.08 66.57 000 - - PEAC
Sporton International Inc. (Kunshan) Page Number : B44 of B107




FCC TEST REPORT

sPoRTON LAS. Report No. : FR432101-02B
39
Mode Band Edge - L
U-NII-2C_5.47-5.725_802.11be EHT160_CH114_Full_5570MHz
ANT CDD 1S4T
Pol. Horizontal Fundamental
: o L€4¢l ({BuVim) : o L84el ({BuVim)
1138 134 1
15 175
i3 3
#4 48
Peak
125 05
163
163
8360 534, 5438, 5482. 5426, 510 [
Frequency (MHz) 1000 0. 0. 4600, 5800, 7000
Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux  APos  TPos N
Freq Level Line Margin Level Factor Loss Factor Factor Renark Linit Read  Ant Cable Preamp  Aux APos Thos
- Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuv/n dBuv/m A8 B dB/m B B OB o deg -
1 5403.68 66.57 74.00 -7.43 47.44 3464 1078 36.29 10.00 117 186 PEAK Mz dBuV/m dBuv/m B oBV dBfm A8 A8 B o deg
1 546186 62.67 68.20 -5.53 43.34 3470 10.84 3621 1068 117 186 PEAK 1 5570.00 119,13 ----vv woee- 90,33 4.8 1108 36.02 0.0 117 186 PEAK
11ﬂLe\ueI (dBuVim) 11"Le\iel (dBuVim)
134 134
1
i1 i
i3 i3
50 ]
U-H--0-NZA -NIL-2CAVG) L L U-N-1-U-N-2A-U-A-2CEAVG)
Bl AANNNY] 4§
Av
) 125 125
163 163
8560 5304, 5438, 5482 5526, 510 100 200, 0. 4600, 5600. 000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MeBWn BN B BN B B B B a dy MeBWu W B BN B B B B o dy
1 542414 53.06 54.00 -0.94 33.87 34.66 10.80 36.27 10.80 117 186 AVERAGE 1 5570.00 98.27 ----ev -emee- 78.62 34.78 10.95 36.68 le.60 117 156 AVERAGE
Sporton International Inc. (Kunshan) Page Number : B45 of B107

TEL : +86-512-57900158
FCC ID: 2ADZR5G3103WB




sonrancas. FCC TEST REPORT Report No. : FR432101-02B

Pol. Horizontal Fundamental

Lol

134

A AR AN

WOy

=
pE——

| U UNILZA-UN-2C
850 W 1
MAAPAAN W s
488
Peak Blank
35
163
5570 5609, 5648, 5667, 5TH. 5785
Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark

Mz dBuv/m dBuv/m A3 oBWV dB/m B A8 B o deg
1 5730.68 60.79 68.20 -7.41 42.04 3455 118 37.38 lo.e0 117 186 PEAK

Sporton International Inc. (Kunshan) Page Number : B46 of B107
TEL : +86-512-57900158
FCC ID: 2ADZR5G3103WB
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Report No. : FR432101-02B

Mode Band Edge - L

U-NII-2C_5.47-5.725_802.11be EHT160_CH114_Full_5570MHz

ANT CDD 1S4T
Pol. Vertical Fundamental
: o L€4¢l ({BuVim) : o L84el ({BuVim)
1138 138
1
15 175
i3 3
U-HIHA-U-N-2A-ULAI-2C -
- ! ) - ] | L ONIEA-H-AUN-2C
4#4 48
Peak
125 05
163
163
8360 534, 5438, 5482. 5426, 510 [
Frequency (MHz) 1000 0. 0. 4600, 5800, 7000
Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux  APos  TPos N
Freq Level Line Margin Level Factor Loss Factor Factor Renark Linit Read  Ant Cable Preamp  Aux APos Thos
- Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuv/n dBuv/m A8 B dB/m B B OB o deg -
1 539400 6176 74.00 -12.20 42.69 34.63 10.77 3631 10.60 108 IS PEN Mz dBuV/m dBuv/m B oBV dBfm A8 A8 B o deg
2 S465.50 61.89 68.20 -7.11 4175 3470 18.85 36.21 o6 18 15 PEAK 1 5570.00 105,68 ----vvr -memm- B6.03 3478 10.95 36.08 1080 loe 15 PEK
11ﬂLe\ueI (dBuVim) 11"Le\iel (dBuVim)
134 134
w5 w5 1
i3 i3
50 Al
U-H--0-N-ZAU-NILZCHAG) L L U-NIA-U-NT-2A--D-2CIAVG)|
44 48
Av
) 125 125
163 163
8560 5304, 5438, 5482 5528, 510 100 200, 0. 4600, 5600. 000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MeBWn BN B BN B B B B a dy MeBWu W B BN B B B B o dy
1 5453.84 50.88 54.00 -3.12 3158 34.69 10.83 36.22 10.60 108 15 AVERAGE 1 5570.00 95.22 ---nev oemeee 75,57 .78 10.95 36.68 le.00 108 15 AVERAGE

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID: 2ADZR5G3103WB

Page Number : B47 of B107




SPORTON LAB.

FCC TEST REPORT

Report No. : FR432101-02B

1 573439 59.81 68.20 -B.39 4110 34.%

Wz dBuV/m dBuv/m  dB BV dBm  dB dB

1L19 37.44 1060 leg 15 PEM

Pol. Vertical Fundamental
mLevel(lelel
138
By Wq, V \‘4.
w« U UNILZA-UN-2C
850 i ‘
Vi gt
488
Peak Blank
35
163
5570 5609, 5648, 5667, 578, 5785
Frequency (WHz)
Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID: 2ADZR5G3103WB

Page Number

1 B48 of B107




FCC TEST REPORT

SPORTON LAB.

Report No

.. FR432101-02B

TEL : +86-512-57900158
FCC ID: 2ADZR5G3103WB

Pol. Horizontal Vertical
1‘,““mel(dBu‘ﬂm] 1 Level (dBuVim)
138 1134
915 95
B3 813
-HI1-U--24 L H0-2C B4 0802
S ] gy Jm 1B I iy
1 B LN 28 -HO-2CHAVG) 1 B NN 282V
Peak s R y p
et
Avg 35 3!
163 163
7000 5200, 11400, 13600, 15800, 18000 7000 9200, 11400, 13600, 15800, 18000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp s TPos Linit Read  Ant Cable Preamp  Aux  APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MW B BN B & B 8 o MedWndin B BN B & B & a g
1 1114000 45,38 74.00 -28.60 57.94 3.8 1613 66,53 0.00 --- PEAK 1 1114000 44,69 74.00 -9.31 57.25 37.84 1613 66,53 0.00 - - PEAK
Sporton International Inc. (Kunshan) Page Number 1 B49 of B107
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Report No. : FR432101-02B

40
Mode Band Edge - L
U-NII-2C_5.47-5.725_802.11be EHT160_CH114 PC 20MHz,Loc 1_5570MHz
ANT CDD 1S4T
Pol. Horizontal Fundamental
: o L€4¢l ({BuVim) : o L84el ({BuVim)
1138 134 i
15 175
i3 3
bt . -
#4 48
Peak
125 05
163
163
8360 534, 5438, 5482. 5426, 510 [
Frequency (MHz) 1000 0. 0. 4600, 5800, 7000
Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux  APos  TPos N
freq Llevel Line Margin Level Factor Loss Factor Factor Linit Read  Ant Cable Preamp Aux APos Tos
- Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuv/n dBuv/m A8 B dB/m B B OB o deg -
1 5446.50 69.56 74.00 -4.44 50.29 3468 10.82 36.23 10.60 307 199 PEXK Mz dBuV/m dBuv/m B oBV dBfm A8 A8 B o deg
7 S4L10 59.43 68.20 -B.77 4818 3470 18.84 36.21 10.88 37 199 PEAK 1 5570.00 107,01 ----vv -oeee- 87,33 1479 10.9 36.07 10.80 307 199 PEK
11ﬂLe\ueI (dBuVim) 11"Le\iel (dBuVim)
134 134
1
i1 i
i3 i3
50 ]
U-H--0-N-ZAU-NT-ACHAVG), L L U-NIA-U-NT-28-U-D-2C{AVG)
s : s
Av
) 125 125
163 163
8560 5304, 5438, 5482 5526, 510 100 0. 0. 4600, 5600. 000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MeBWn BN B BN B B B B a dy MeBWu W B BN B B B B o dy
1 5460.00 49.43 54.00 -4.50 30.15 3470 10.84 36.21 10.80 307 199 AVERAGE 1 5570.00 97.24 --veev oomeee 77.56 3479 10.96 36.67 le.60 307 199 AVERAGE

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID: 2ADZR5G3103WB

Page Number : B50 of B107




sonrancas. FCC TEST REPORT Report No. : FR432101-02B

Pol. Horizontal Fundamental
1H|.M(dmlwml
134
075 N m & ’N\ m *lf‘«l
YNV A Y
B3
UNIA-U-H-2A-ULN-2C
654 |
bt ot
@4
Peak Blank
38
163
510 5600, 5648, 5687, 528, 5785
Frequency (WHz)
Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark

Mz dBuv/m dBuv/m A3 oBWV dB/m B A8 B o deg
1 573,20 59.76 68.20 -8.44 4104 3455 1L19 37.42 1060 307 199 PEMC

Sporton International Inc. (Kunshan) Page Number : B51 of B107
TEL : +86-512-57900158
FCC ID: 2ADZR5G3103WB



ssamonas. FCC TEST REPORT

Report No. : FR432101-02B

40
Mode Band Edge - L
U-NII-2C_5.47-5.725_802.11be EHT160_CH114 PC 20MHz,Loc 1_5570MHz
ANT CDD 1S4T
Pol. Vertical Fundamental
: o L€4¢l ({BuVim) : o L84el ({BuVim)
1138 134
1
15 175
i3 3
' DI o
#4 48
Peak
125 05
163
163
8360 534, 5438, 5482. 5426, 510 [
Frequency (MHz) 1000 0. 0. 4600, 5800, 7000
Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux  APos  TPos N
freq Llevel Line Margin Level Factor Loss Factor Factor Linit Read  Ant Cable Preamp Aux APos Tos
- Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuv/n dBuv/m A8 B dB/m B B OB o deg -
1 541350 6.68 74.00 -13.30 4152 34.65 10.79 36.28 10.00 320 115 PEX Mz dBuV/m dBuv/m B oBV dBfm A8 A8 B o deg
7 54p3.88 5B.97 68.20 -9.23 39.64 3470 18.34 36.21 o6 328 115 PEAK 1 5570.00 104,86 ----vv -meee- B5.00 34.84 1102 36.00 1080 320 115 PEK
11ﬂLe\ueI (dBuVim) 11"Le\iel (dBuVim)
134 134
i1 95 1
i3 i3
50 ]
U-H--0-N-ZAU-NIL-ZCAVG) L L UM 2A-U-D-2CIAVG)
s : s
Av
) 125 125
163 163
8560 5304, 5438, 5482 5528, 510 100 200, 0. 4600, 5600. 000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MeBWn BN B BN B B B B a dy MeBWu W B BN B B B B o dy
1 545074 43.77 S4.00 -5.13 19.48 34.69 10.83 36.23 10.80 320 115 AVERAGE 1 5570.00 9437 --veev oemeee 74,66 34.80 10.97 36.66 le.60 320 115 AVERAGE

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID: 2ADZR5G3103WB

Page Number : B52 of B107




SPORTON LAB.

FCC TEST REPORT

Report No. : FR432101-02B

1 5753.69 58.01 68.20 -10.19 39.56 34.97

1L 3774 10.60

0 115 PEAK

Pol. Vertical Fundamental
1thel(dl!ll\ll'lml
138
97.5% ™ ‘A\wl MV b
B3
U UNILZA UN-2C
850
IJ el 1
- AR WMM
Peak Blank
35
163
5570 5609, 5648, 5667, 5TH. 5785
Frequency (WHz)
Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark
MebunBNE B B B B B B a dy

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID: 2ADZR5G3103WB

Page Number

: B53 of B107




ssamonas. FCC TEST REPORT

Report No. : FR432101-02B

41
Mode Band Edge - L
U-NII-2C_5.47-5.725_802.11be EHT160_CH114 PC 20MHz,Loc 8 5570MHz
ANT CDD 1S4T
Pol. Horizontal Fundamental
: o L€4¢l ({BuVim) : o L84el ({BuVim)
1138
134 i
15 175
i3 3
’ U-HI-A-U-N-2A-ULAE-2C mhpiE In LA ZA AL
ESIUWWWWWWMWW“M} w N"WWW
#4 48
Peak
125 0
163
163
8360 534, 5438, 5482. 5426, 510 [
Frequency (MHz) 1000 0. 0. 4600, 5800, 7000
Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux  APos  TPos N
Freq Level Line Margin Level Factor Loss Factor Factor Linit Read  Ant Cable Preamp  Aux APos Thos
- Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuv/n dBuv/m A8 B dB/m B B OB o deg -
1 542028 64.94 7400 -9.06 45.75 34.66 10.80 36.27 10.0 304 200 PEAK Mz dBuV/m dBuv/m B oBV dBfm A8 A8 B o deg
2 S467.70 69.28 68.20 -2.90 45.93 3470 10.85 36.20 10.68 304 208 PEAK 1 5570.00 106,49 ----vv woeeee 86,75 3481 10.98 36.85 10.80 304 200 PEAK
11ﬂLe\ueI (dBuVim) 11"Le\iel (dBuVim)
134 134
1
i1 i
i3 i3
50 ]
U-H--0-N-ZAU-NT-2CHAVG )y L L UM 2A-U-N0-2CEAVG)|
@4 48
Av
) 125 125
163 163
8560 5304, 5438, 5482 5526, 510 100 200, 0. 4600, 5600. 000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MeBWn BN B BN B B B B a dy MeBWu W B BN B B B B o dy
1 5460.00 52.03 54.00 -1.97 32.78 3470 10.84 36.21 10.80 304 200 AVERAGE 1 5570.00 97.20 --eeev eomeee 7753 .79 10.96 36.67 le.60 304 200 AVERAGE

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID: 2ADZR5G3103WB

Page Number : B54 of B107




ssamanas. FCC TEST REPORT

Report No. : FR432101-02B

Pol. Horizontal Fundamental
mLeveI(lele]
1138
075 le li\ﬁh
Ty
1K)
65
488
Peak Blank
35
163
510 5609, 5648, 5647,
Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux
Freq Level Line Margin Level Factor Loss Factor Factor
Wodfu B B i B B B B a dg
1 54141 6051 68.20 -7.69 4190 34.% 1120 37.55 l0.00
Sporton International Inc. (Kunshan) Page Number : B55 of B107

TEL : +86-512-57900158
FCC ID: 2ADZR5G3103WB




SPORTON LAB.

FCC TEST REPORT

Report No. : FR432101-02B

41
Mode Band Edge - L
U-NII-2C_5.47-5.725_802.11be EHT160_CH114 PC 20MHz,Loc 8 5570MHz
ANT CDD 1S4T
Pol. Vertical Fundamenta
: o L€4¢l ({BuVim) : o L84el ({BuVim)
1138 134
1
15 175
i3 3
5mwwmwmmwmewMM " RWWMMme
#4 48
Peak
125 05
163
163
8360 534, 5438, 5482. 5426, 510 [
Frequency (MHz) 1000 0. 0. 4600, 5800, 7000
Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux  APos  TPos N
freq Llevel Line Margin Level Factor Loss Factor Factor Remark Linit Read  Ant Cable Preamp Aux APos Tos
- Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuv/n dBuv/m A8 B dB/m B B OB o deg -
1 543070 62.76 74.00 -11.24 43.53 34.67 10.81 36.25 10.60 308 115 PEXK Mz dBuV/m dBuv/m B oBV dBfm A8 A8 B o deg
7 S4BL32 59.99 68.20 -B.30 48.57 3470 18.84 36.21 0.6 308 115 PEAK 1 5570.00 184,72 --vvn woeeee 8494 3482 10.99 36.03 1000 0@ 115 PEK
11ﬂLe\ueI (dBuVim) 11"Le\iel (dBuVim)
134 134
i1 i 1
i3 i3
50 ]
U-H--0-NZAU-NIL-2CAYG) L L UM 2A-U-I-2CIAVG)|
s : s
Av
) 125 125
163 163
8560 5304, 5438, 5482 5528, 510 100 200, 0. 4600, 5600. 000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MeBWn BN B BN B B B B a dy MeBWu W B BN B B B B o dy
1 545340 49.51 54.00 -4.49 30.21 34.69 10.83 36.22 10.80 308 115 AVERAGE 1 5570.00 94,51 --s-ev oemeee 7465 34.84 1102 36.00 le.00 300 115 AVERAGE
Sporton International Inc. (Kunshan) Page Number : B56 of B107

TEL : +86-512-57900158
FCC ID: 2ADZR5G3103WB




SPORTON LAB.

FCC TEST REPORT

Report No. : FR432101-02B

Pol.

Vertical

Fundamental

Peak

1 5725.20 57.67 68.20 -10.53 38.84 34.95

Lol

134

T e

=

A-U-NL2A-U-NILZC
T

i

510 5609, 5648, 5667,

Frequency (MHz)

Linit fead  Ant Cable Preanp

Wz dBuV/m dBuv/m  dB BV dBm  dB dB

5726,

Aux Afos Thos
Freq Level Line Margin Level Factor Loss Factor Factor

5765

Remark

1L18 37,30 10.60 308 115 PEAK

Blank

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID: 2ADZR5G3103WB

Page Number

: B57 of B107




sonrancas. FCC TEST REPORT Report No. : FR432101-02B

Pol. Horizontal Vertical
il Level (dBuVim) meeI(d&Mm]
1051 1050
0 w0
(NN
T — 7 (N0 28U
UL 1 L T gl 1 LT
Peak il
T _ VARG b A
Avg T~ B ’ o
" pspmad N
45.“ J‘W \JMWWM W’f" B W et AM MW’“’"{' g uvh\_\”_‘ ..Mw'vlv\ e W"“"WW
kil il
fi ]
18000 1400, 16800, . 35600, 4000 18000 2400, 25800, a0, 35600, 40000
Freguency (HHg) Freguency ()
Sporton International Inc. (Kunshan) Page Number : B58 of B107

TEL : +86-512-57900158
FCC ID: 2ADZR5G3103WB



FCC TEST REPORT

Report No. : FR432101-02B

[T .

Read
Level

deuv

39.63
31.34
30.33
30.33
3178
29.73

Frequency (MHz)
CableAntenna

Loss

1.32
2.68
3.5
3.05
3.66
4.78

Frequency (MHz)

Read CableAntenna Preamp A/Pos

Pol. Horizontal Vertical
U-NI-1 U-NIH
et o L i
W s i
Peak
Avg
200. 300. 400. 500. 600. 800. 900. 200. 300. 400. 500. 600. 800. 900.

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID: 2ADZR5G3103WB

Page Number

Level  Loss Factor Factor Remark
dBuv d8  dé/m d8
49.17 1.1 13.63 32.92 Peak
52.71 1.35 13.62 32.79 Peak
43.85 1.78 16.54 32.83 Peak
42,38 1.97 16.80 32.83 peak
32.75  2.71 19.68 32.86 Peak
33.99 3.66 25.82 33.89 Peak

: B59 of B107
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48
Mode Band Edge
U-NII-3_5.725-5.85_802.11a_CH149 5745MHz
ANT CDD 154T
Pol. Horizontal Fundamental
L2 (i) : o L84el ({BuVim)
.‘_
\
3 i
B
i3
0 | T e T L3
A a0
488
488
325
Peak
3 125
163
5600 5680. 5760, 5840, 5920, 6000
Frequency (MHz)
U
1000 0. 0. 4600, 5600. 000
Limit Read  Ant Cable Preamp  Aux APos  TPos Frequency (MHz)
Freq Level Line Margin Level Factor Loss Factor Factor Remark
#\Hzmm_ﬁwm_dﬁ_dﬁ_dﬁ_m_deg Lir‘nit‘ ‘ Read  Ant Cable Preamp Aux APos TPos
1 SeaD S0.0 GO0 0.8 .09 A LBl W0 10.00 17 169 PEM Freq Level Line Margin Level Factor Loss Factor Factor Remark
2 5650.60 58.81 66.28 -9.39 38.98 34.88 11.67 36.12 10.88 127 169 PEAK - . . . .
357022 73.58 10806 -34.58 54.55 34.93 1L16 37.05 10.00 127 169 PEM Wz du/n dBuv/e A8 dB dBfm A 8B B o deg
4 5720.08 72.94 110.90 -37.96 54.05 34.94 1117 37.22 18.06 127 169 PEM 1 574500 122,28 ----vm woeee- 103,77 3497 1.2 37.67 1080 127 169 PEAK
11"Le\iel (dBuVim)
1138 1
i
i3
Al
A R S VNG
48
Avg Blank
125
163
U
1000 200, 0. 4600, 5600. 000
Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
MeBWu W B BN B B B B o dy
1 5745.00 111,64 ----vv -veeee 93,13 34.97 1121 37.67 le.60 127 169 AVERAGE
Sporton International Inc. (Kunshan) Page Number : B60 of B107

TEL : +86-512-57900158
FCC ID: 2ADZR5G3103WB




SPORTON LAB.

FCC TEST REPORT

Report No

.» FR432101-02B

48
Mode Band Edge
U-NII-3_5.725-5.85_802.11a_CH149 5745MHz
ANT CDD 1S4T
Pol. Vertical Fundamental
L2 (i) : o L84el ({BuVim)
L
|
3 i75
i3 3
B3
) | T e T L3
A 650
48
488
325
Peak
3 325
163
5600 5680. 5760, 5840, 5020, 6000
Frequency (MHz)
U
1000 220, 3400, 4600, 5800, 7000
Limit Read  Ant Cable Preamp  Aux APos  TPos Frequency (MHz)
Freq Level Line Margin Level Factor Loss Factor Factor Remark
#\Hzmm_ﬁwm_dﬁ_dﬁ_dﬁ_m_deg Llf‘nlt‘ ‘ Read  Ant Cable Preamp Aux APos TPos
1 SemED S48 G0 5.3 10.06 86 1LM B.O3 W00 180 173 PEM Freq Level Line Margin Level Factor Loss Factor Factor Remark
2 565142 60.B4 69.26 -B.42 41.83 34.88 1167 36.14 10.06 1@ 173 PEMK J N —————————
3 571760 78.67 110.28 361 5374 3494 1LI7 3.8 10.08 180 173 PEAK Wiz dBuV/n dBuv/m A3 OBV dBfe B B B a0 dyg
4 5720.80 76.24 110.99 -34.66 57.35 34.94 1117 37.22 1080 180 173 PEMK 1 5745.00 119,00 ----ve -veees 100.34 4.9 1119 37.43 10.00 1@ 173 PEAK
11"Le\iel (dBuVim)
1138 1
i75
B3
650
I S N G
488
Avg Blank
325
163
U
1000 220, 3400, 4600, 5800, 7000
Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
WoBije Bl B o B & & b a dg
1 574500 108,53 ----vm woeee- 89.86 4.9 1119 37.48 10.80 100 173 AVERAGE
Sporton International Inc. (Kunshan) Page Number : B61 of B107

TEL : +86-512-57900158
FCC ID: 2ADZR5G3103WB




SPORTON LAB.

FCC TEST REPORT

Report No. : FR432101-02B

TEL : +86-512-57900158
FCC ID: 2ADZR5G3103WB

Pol. Horizontal Vertical
mLﬂeI(d&J‘lﬁn) o Level (dBuVim)
138 1134
915 915
s N3 i3 N3
1 R e Y 1y WY iy LT
Al ) I
4 ~ L UN-dAvG) L ~ o UARAve
m al
Peak oA
5 !
Avg
163 163
1000 9200, 11400, 13600 16800, 18000 7000 900, 11400, 1 16800, 18000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Presmp  Aux  APos  TPos Linit Read  Ant Cable Presmp Aux APos TPos
Freq level Line Margin Level Factor Loss Factor Factor Remark Freq level Line Margin Level Factor Loss Factor Factor Remark
Wedunddn & BN Bh & B B o i Modnddn B BN Bh & B B o i
1 10499.00 6279 74.80 -11.21 7459 38.18 16.36 66.34 0.00 205 229 PEAK 1 104%0.00 60.55 74.80 -13.45 7235 38.18 16.36 66.34 0.00 267  lod PEAK
2 11499.08 52.64 54.88 -1.36 6444 38.18 16,36 66.34 0.0 285 229 AVERAGE 1 11499.08 49.30 54.80 -4.68 6112 38.18 16.36 66.34 .00 287 168 AVERAGE
Sporton International Inc. (Kunshan) Page Number : B62 of B107
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49
Mode Band Edge - L
U-NII-3_5.725-5.85_802.11a_CH157_5785MHz
ANT CDD 154T
Pol. Horizontal Fundamental
L2 (i) : o L84el ({BuVim)
4
i
3 i
B
i3
Y, | T e T L3
o B0 T
488 A
48
325
Peak
3 125
163
5600 5680. 5760, 5840, 5920, 6000
Frequency (MHz)
U
1000 0. 0. 4600, 5600. 000
Limit Read  Ant Cable Preamp  Aux APos  TPos Frequency (MHz)
Freq Level Line Margin Level Factor Loss Factor Factor Remark
#\Hzmm_ﬁwm_dﬁ_dﬁ_dﬁ_m_deg Lir‘nit‘ ‘ Read  Ant Cable Preamp Aux APos TPos
1 OSHSED 670 G0 T.45 .85 AT LI W05 10.00 180 170 PEM Freq Level Line Margin Level Factor Loss Factor Factor Remark
2 5650.60 59.55 66.65 -9.18 39.73 34.88 11.67 36.13 10.06 180 172 PEAK - . . . .
357022 65.18 1316 -42.98 46.15 34.93 1L16 37.05 10.00 160 172 PEM Wz du/n dBuv/e A8 dB dBfm A 8B B o deg
4 5720.08 62.99 110.90 -43.08 44.01 34.94 1117 37.22 18.06 180 172 PEM 1 5785.00 118,99 --vvem woeeee 106,96 35.00 1126 35,23 10.80  log 172 PEK
11"Le\iel (dBuVim)
134 1
i
i3
Al
L - UNI-3AVG)
48
Avg Blank
125
163
U
1000 200, 0. 4600, 5600. 000
Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
MeBWu W B BN B B B B o dy
1 5785.00 110,44 --veev ovmeee 92.49 35.81 1127 38.33 le.00 100 172 AVERAGE
Sporton International Inc. (Kunshan) Page Number : B63 of B107

TEL : +86-512-57900158
FCC ID: 2ADZR5G3103WB
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Pol. Horizontal Fundamental

1 Level (dBuVim)

" i \
W

A
M

yemilabai Lﬂ."\ylm” P 2 ¥

J Wit
PN ety

Peak ¥ Blank

5600 5680. 5760, 5840. 5820, 6000
Frequency (MHz)

Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark

Mz dBuV/m dBuV/m  dB BV dB/m B dB A8 m deg
5854.60 57.48 111.81 -54.41 46.327 35.07 1134 39.33 1e.08 lee 172 PEMK
5875.60 56.73 185.30 -48.57 39.59 35.89 11.35 39.30 le.e8 el 172 PEMK
5925.60 55.44 66.20 -12.76 38.13 35.13 11.48 39.22 le.ee lee 172 PEMK
5951.80 58.57 66.20 -9.63 41.15 35.16 11.43 39.17 1a.08 l1ee 172 PEMK

PR

Sporton International Inc. (Kunshan) Page Number : B64 of B107
TEL : +86-512-57900158
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49
Mode Band Edge - L
U-NII-3_5.725-5.85_802.11a_CH157_5785MHz
ANT CDD 154T
Pol. Vertical Fundamental
L2 (i) : o L84el ({BuVim)
1
i
3 i
B
i3
2 | T e T L3
a0
488
48
325
Peak
3 125
163
5600 5680. 5760, 5840, 5920, 6000
Frequency (MHz)
U
1000 0. 0. 4600, 5600. 000
Limit Read  Ant Cable Preamp  Aux APos  TPos Frequency (MHz)
Freq Level Line Margin Level Factor Loss Factor Factor Remark
#\Hzmm_ﬁwm_dﬁ_dﬁ_dﬁ_m_deg— Lir‘nit‘ ‘ Read  Ant Cable Preamp Aux APos TPos
1 SEILED 6005 G0 .04 4.3 486 1LE5 BT W00 18 170 PEM Freq Level Line Margin Level Factor Loss Factor Factor Remark
2 5650.60 57.78 66.20 -10.42 37.95 34.88 11.67 36.12 10.08 186 172 PEAK - . . . .
3570060 61.19165.47 -44.28 42.04 34.90 1L14 36.91 10.00 18 172 PEM Wz du/n dBuv/e A8 dB dBfm A 8B B o deg
4 5720.00 64.31110.90 -46.59 45.42 34.94 1117 37.22 18.06 186 172 PEM 1 5785.00 119,69 --v-vv woeeee 101,59 35.00 1125 3815 10.80 186 172 PEAK
11"Le\iel (dBuVim)
134 1
i
i3
Al
I S S A ]
48
Avg Blank
125
163
U
1000 0. 0. 4600, 5600. 000
Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
MeBWu W B BN B B B B o dy
1 5785.00 109.18 ----ev -onee- 91,08 35.80 1125 3815 le.60 186 172 AVERAGE
Sporton International Inc. (Kunshan) Page Number : B65 of B107

TEL : +86-512-57900158
FCC ID: 2ADZR5G3103WB
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Pol. Vertical Fundamental

1 Level (dBuVim)

1 f |
AR
. K W M U

D AR A et el
AL ARl o i, o g
hhia LA L i

Peak ¥ Blank

5600 5680. 5760, 5840. 5820, 6000
Frequency (MHz)

Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark

Mz dBuV/m dBuV/m  dB BV dB/m B dB A8 m deg
5854.60 56.81 111.B1 -55.09 39.73 35.07 11.34 39.33 18.08 186 172 PEMK
5871.42 58.58 186.30 -47.89 41.37 35.08 11.35 39.30 18.08 186 172 PEMK
5024.60 55.42 66.50 -13.08 38.11 35.13 11.48 39.22 18.08 186 172 PEMK
59%.60 58.38 66.20 -0.82 41.82 35.15 11.41 39.20 18.08 186 172 PEMK

PR

Sporton International Inc. (Kunshan) Page Number : B66 of B107
TEL : +86-512-57900158
FCC ID: 2ADZR5G3103WB
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Pol. Horizontal Vertical
1‘.““Levei(li&]‘ﬂm) o Lewel (4Bu/m)
1138 138
95 05
i i3 B i3
iy g . 3 g LT
50 50 i
I I i _ o U
488 " g PP
Peak ettt s
15 !
Av
9 163 163
7000 9200, 1140, 13600, 15800 16000 7000 920 11400, 13600. 15800. 18000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux APos Thos Linit Read  Ant Cable Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Wl & BN Bn & B B o iy Ml & BN Bn & B B o i
1 11576.08 65.34 74.88 -B.66 77.86 38.28 16.41 66.33 .00 148 205 PEAC 1 11576.08 53.01 74.88 -15.99 69.73 38.28 16.41 66.33 .08 177 115 PEAC
2 11578.08 52.11 54.88 -1.89 63.83 38.20 16.41 66.33 .00 148 205 AVERAGE 1 11576.08 45.42 54.80 -B.58 57.14 38.20 16.41 66.33 .00 177 115 AVERAGE
3 O17359.80 95.95 68.20 -12.15 SO.01 4118 MM 6440 008 - - Pesk 3T BT 68201493 564 4118 0.5 G442 008 - - Peak
Sporton International Inc. (Kunshan) Page Number : B67 of B107

TEL : +86-512-57900158
FCC ID: 2ADZR5G3103WB



SPORTON LAB.

FCC TEST REPORT

Report No

.» FR432101-02B

50
Mode Band Edge
U-NII-3_5.725-5.85_802.11a_CH165_5825MHz
ANT CDD 154T
Pol. Horizontal Fundamental
L2 (i) : o L84el ({BuVim)
4
[
3 i
B
i U3 i
i YOI L g T e Ty S L3
Wb Bl
488
48
325
Peak
3 125
163
5600 5680. 5760, 5840, 5920, 6000
Frequency (MHz)
U
1000 0. 0. 4600, 5600. 000
Limit Read  Ant Cable Preamp  Aux APos  TPos Frequency (MHz)
Freq Level Line Margin Level Factor Loss Factor Factor Remark
#\Hzmm_ﬁwm_dﬁ_dﬁ_dﬁ_m_deg Lir‘nit‘ ‘ Read  Ant Cable Preamp Aux APos TPos
1 OSB3 6600 11267 4658 4001 B4T 103 1.0 10.00 180 170 PEM Freq Level Line Margin Level Factor Loss Factor Factor Remark
2 5858.18 67.97 110.81 -42.04 50.88 35.87 11.34 39.32 10.06 180 172 PEAK - . . . .
359422 5551 6877 -13.26 38.20 35.03 1140 3.2 10.00 160 172 PEM Wz du/n dBuv/e A8 dB dBfm A 8B B o deg
4 5967.08 58.08 66.20 -10.12 48.62 35.17 11.44 39.15 18.06 180 172 PEM 1 5825.00 119,16 ----vm =meee- 10171 35.84 1131 359 1080 log 172 PEK
11"Le\iel (dBuVim)
134 1
i
i3
Al
L . UNI-3AVG)
48
Avg Blank
125
163
U
1000 0. 0. 4600, 5600. 000
Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
MeBWu W B BN B B B B o dy
1 5625.00 108,11 ----vv -oeee- 99,66 35.84 1131 33.9% le.60 100 172 AVERAGE
Sporton International Inc. (Kunshan) Page Number : B68 of B107

TEL : +86-512-57900158
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50
Mode Band Edge
U-NII-3_5.725-5.85_802.11a_CH165_5825MHz
ANT CDD 154T
Pol. Vertical Fundamental
L2 (i) : o L84el ({BuVim)
[
3 i
B
1 L3 B
2 | T e T L3
wv';‘r it .‘3‘ finibhoty Bl "
488
488
325
Peak
3 125
163
5600 5680. 5760, 5840, 5920, 6000
Frequency (MHz)
U
1000 0. 0. 4600, 5600. 000
Limit Read  Ant Cable Preamp  Aux APos  TPos Frequency (MHz)
Freq Level Line Margin Level Factor Loss Factor Factor Remark
Woddn e B &0 @h & & & o Lir‘nit‘ ‘ Read  Ant Cable Preamp Aux APos TPos
1 SEEAD T0.00 1090 4080 5003 .47 113 1.3 0.0 16 173 PEM Freg Llevel Line Margin Level Factor  Loss Factor Factor Remark
2 5866.60 67.04 187.65 -40.61 49.92 35.88 11.35 39.31 18.88 136 173 PEAK - . . . .
3 595.80 55.98 66.20-12.20 38.67 3.3 1140 .0 10.00 1% 173 PEM Wz du/n dBuv/e A8 dB dBfm A 8B B o deg
4 5998.22 57.57 66.20 -10.63 40.88 35.20 11.47 39.19 18.66 136 173 PEM 1 5825.00 116,46 ----vm ==eme- 9.84 35.83 1130 3870 1.0 136 173 PEK
11"Le\iel (dBuVim)
134 i
i
i3
Al
A R F L)
48
Avg Blank
125
163
U
1000 0. 0. 4600, 5600. 000
Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
MeBWu W B BN B B B B o dy
1 5625.00 106,91 ----vv -=nem- 89.29 35.83 1138 3871 le.60 136 173 AVERAGE
Sporton International Inc. (Kunshan) Page Number : B69 of B107

TEL : +86-512-57900158
FCC ID: 2ADZR5G3103WB
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Pol. Horizontal Vertical
mL&v&I(ﬂ&Nﬁn} o Lewel (4Bu/m)
1138 138
95 05
i i3 B i3
g g 0y S O O g O g 11T
50 50 1
R _ } L UG I | _ o Ulgk\@
m ol i
" o " ) W*‘ i ii
Peak : _,_.% s
15 !
Av
9 163 163
7000 9200, 11400, 13600, 15800 16000 7000 920 11400, 13600. 15800. 18000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux APos Thos Linit Read  Ant Cable Preamp  Aux APos Thos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
WdumBNn & B B & B # w iy MidumBNn & BW B & B 6 o iy
1 11656.08 64.50 74.88 -9.48 76.14 38.25 16.46 66.33 .00 252 208 PEAK 1 11656.08 60.53 74.88 -13.47 72.15 38.25 16.46 66.33 .00 185 26 PEAC
2 11650.08 53.36 54.08 -B.64 64.93 38.25 16.46 66.33 .00 252 208 AVERAGE 1 11650.08 49.99 54.80 -4.81 6L.61 38.25 16.46 66.33 .00 185 26 AVERAGE
3 1747500 5125 68.28 -16.95 54.27 4117 20.32 6451 0.0 - --- PEAK 3147500 43.60 68.20 -19.58 SL.64 4117 20.32 6451 0.0 - --- PEAC
Sporton International Inc. (Kunshan) Page Number : B70 of B107

TEL : +86-512-57900158
FCC ID: 2ADZR5G3103WB
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51
Mode Band Edge
U-NII-3_5.725-5.85_802.11be EHT20_CH149_Full_5745MHz
ANT CDD 154T
Pol. Horizontal Fundamental
L2 (i) : o L84el ({BuVim)
L
\
3 i
B
i3
B Ly g BTN e T S L3
a0
488
488
325
Peak
3 125
163
5600 5680. 5760, 5840, 5920, 6000
Frequency (MHz)
U
1000 0. 0. 4600, 5600. 000
Limit Read  Ant Cable Preamp  Aux APos  TPos Frequency (MHz)
Freq Level Line Margin Level Factor Loss Factor Factor Remark
Woddn e B &0 @h & & & o Lir‘nit‘ ‘ Read  Ant Cable Preamp Aux APos TPos
1 S 6L G0 T8 4113 A LBl W00 10.00 180 171 PEM Freg Llevel Line Margin Level Factor  Loss Factor Factor Remark
2 5650.60 58.66 66.28 -9.54 38.83 34.88 11.67 36.12 10.08 180 171 PEAK - . . . .
3 S7IL0 .01 103.61 -27.60 6201 34.93 1L16 37.09 10.00 160 171 PEM Wz du/n dBuv/e A8 dB dBfm A 8B B o deg
4 5720.21 68.18 111.41 -31.23 6129 34.94 1117 37.22 18.06 180 171 PEM 1 574500 121,63 --vvem woeee 10312 3497 1.2 37.67 1080 log D71 PEAK
11"Le\iel (dBuVim)
{134 1
i
i3
Al
A R N L)
48
Avg Blank
125
163
U
1000 0. 0. 4600, 5600. 000
Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
MeBWu W B BN B B B B o dy
1 5745.00 111,44 --veev oomeee 92,93 34.97 1121 37.67 1e.60 100 171 AVERAGE
Sporton International Inc. (Kunshan) Page Number : B71 of B107

TEL : +86-512-57900158
FCC ID: 2ADZR5G3103WB




SPORTON LAB.

FCC TEST REPORT

Report No

.» FR432101-02B

51
Mode Band Edge
U-NII-3_5.725-5.85_802.11be EHT20_CH149_Full_5745MHz
ANT CDD 154T
Pol. Vertical Fundamental
L2 (i) : o L84el ({BuVim)
L
\
3 i
B
i3
Wy | T e T N L3
iy a0
488
48
325
Peak
3 125
163
5600 5680. 5760, 5840, 5920, 6000
Frequency (MHz)
U
1000 0. 0. 4600, 5600. 000
Limit Read  Ant Cable Preamp  Aux APos  TPos Frequency (MHz)
Freq Level Line Margin Level Factor Loss Factor Factor Remark
#\Hzmm_ﬁwm_dﬁ_dﬁ_dﬁ_m_deg Lir‘nit‘ ‘ Read  Ant Cable Preamp Aux APos TPos
1S 6.3 B0 .9 405 AT LB B.O5 000 U6 171 PEM Freq Level Line Margin Level Factor Loss Factor Factor Remark
2 5659.42 66.59 75.22 -B.63 46.88 34.88 11.89 36.26 10.88 176 171 PEAK - . . . .
3571580 §3.77109.50 -5.73 64.81 34.94 1L16 3014 10.00 176 171 PEM Wz du/n dBuv/e A8 dB dBfm A 8B B o deg
4 5720.00 60.95 110.90 -19.95 62.86 34.94 1117 37.22 18.66 176 171 PEM 1 574500 119,22 --seem woeee 108,55 4.9 1119 37.48 10.80 176 D71 PEK
11"Le\iel (dBuVim)
134 1
i
i3
Al
A R S L)
48
Avg Blank
125
163
U
1000 200, 0. 4600, 5600. 000
Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
MeBWu W B BN B B B B o dy
1 5745.00 11813 --vnev oomeee 91.46 34.9 1119 37.48 le.00 176 171 AVERAGE
Sporton International Inc. (Kunshan) Page Number : B72 of B107

TEL : +86-512-57900158
FCC ID: 2ADZR5G3103WB
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Pol. Horizontal Vertical
mL&veI(d&Nﬁn) o Lewel (4Bu/m)
1138 138
95 05
i i3 B i3
A 0y S O T g LT
.U Y| I
R _ B U I _ o UN!EBC!(.\VQ
448 | § ‘ FANRRRRTAr TTee EL RO
Peak bt WWW w
15 !
Av
9 163 163
7000 9200, 11400, 13600. 15800 16000 7000 920 11400, 13600. 15800. 18000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux APos Thos Linit Read  Ant Cable Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
WidumBNn & B0 B & B # u iy MidumBNn & BW B & B # o iy
1 11499.08 6175 74.88 -12.25 73.55 38.18 16.36 66.34 .00 202 233 PEAK 1 11499.08 60.70 74.80 -13.38 72.50 38.18 16.36 66.34 .00 3@ 27 PEAC
2 11499.00 53.81 54.88 -0.99 64.81 38.18 16.35 66.34 .00 200 233 AVERAGE 1 11499.08 49.71 54.80 -4.29 6L.51 38.18 16.36 66.34 .00 380 27 AVERAGE
31723500 53.80 68.28 -15.18 S6.12 41.03 20.16 6429 0.0 - --- PEAC 31723500 43.97 68.20-19.23 52.07 4183 20.16 6429 0.0 - --- PEAC
Sporton International Inc. (Kunshan) Page Number : B73 of B107

TEL : +86-512-57900158
FCC ID: 2ADZR5G3103WB
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52
Mode Band Edge - L
U-NII-3_5.725-5.85_802.11be EHT20_CH157_Full_5785MHz
ANT CDD 154T
Pol. Horizontal Fundamental
L2 (i) : o L84el ({BuVim)
4
i
3 i
B
i3
Wy | T e T L3
A a0
488
48
325
Peak
3 125
163
5600 5680. 5760, 5840, 5920, 6000
Frequency (MHz)
U
1000 0. 0. 4600, 5600. 000
Limit Read  Ant Cable Preamp  Aux APos  TPos Frequency (MHz)
Freq Level Line Margin Level Factor Loss Factor Factor Remark
#\Hzmm_ﬁwm_dﬁ_dﬁ_dﬁ_m_deg Lir‘nit‘ ‘ Read  Ant Cable Preamp Aux APos TPos
1 SR 606 G0 5.4 4007 486 1LE5 B4 W00 180 173 PEM Freq Level Line Margin Level Factor Loss Factor Factor Remark
2 5650.60 59.63 66.28 -9.17 39.20 34.88 11.67 36.12 10.06 180 173 PEAK - . . . .
3 OSTI7.42 628111018 -47.37 43.87 .94 1L17 317 10.00 160 173 PEM Wz du/n dBuv/e A8 dB dBfm A 8B B o deg
4 5720.00 60.68 110.90 -50.22 4179 34.94 1117 37.22 18.06 180 173 PEM 1 5785.00 119,22 ---vvm woeee 10127 3500 1127 3833 1080 loe 173 P
11"Le\iel (dBuVim)
134 1
i
i3
Al
L . UNI-3AVG)
48
Avg Blank
125
163
U
1000 0. 0. 4600, 5600. 000
Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
MeBWu W B BN B B B B o dy
1 5785.00 109,27 ----ev -emee- 91,32 35.81 1127 38.33 le.60 100 173 AVERAGE
Sporton International Inc. (Kunshan) Page Number : B74 of B107

TEL : +86-512-57900158
FCC ID: 2ADZR5G3103WB
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Pol. Horizontal Fundamental

1 Level (dBuVim)

" AR

W5 ;
AN
. N i Wf\n ' U

T Ml 2 ;4

Y i i b | Mt ey v“w“{'?'u‘,"*

Peak ¥ Blank

5600 5680. 5760, 5840. 5820, 6000
Frequency (MHz)

Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark

Mz dBuV/m dBuV/m  dB BV dB/m B dB A8 m deg
5855.60 56.91 110.9 -53.99 39.83 35.07 1134 39.33 1e.08 lee 173 PEMK
5872.60 56.83 185.97 -49.14 39.69 35.89 11.35 39.30 1e.08 lee 173 PEMK
502493 55.79 66.22 -12.43 38.48 35.13 11.48 39.22 le.08 1o 173 PEMK
5965.62 58.37 66.20 -9.83 40.91 35.17 114 39.15 1a.e8 el 173 PEMK

PR

Sporton International Inc. (Kunshan) Page Number : B75 of B107
TEL : +86-512-57900158
FCC ID: 2ADZR5G3103WB
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52

Mode Band Edge - L

U-NII-3_5.725-5.85_802.11be EHT20_CH157_Full_5785MHz

ANT CDD 1S4T

Pol. Vertical Fundamental

1 L8¥el (dBuVim) o L84el ({BuVim)

1 1
+
i
915
i
B
i3
650 . l | IR UNI-3
bt a0
488
488
325
Peak
3 125
163
5600 5680. 5760, 5840, 5920, 6000
Frequency (MHz)
U
1000 200, 0. 4600, 5600. 000
Limit Read  Ant Cable Preamp  Aux APos  TPos Frequency (MHz)
Freq Level Line Margin Level Factor Loss Factor Factor Remark
#\Hzmm_ﬁwm_dﬁ_dﬁ_dﬁ_m_deg— Llf‘nlt‘ ‘ Read  Ant Cable Preamp Aux APos TPos
1S3 661 G0 750 .67 86 1LE5 B4 W00 1% 170 PEM Freg Llevel Line Margin Level Factor  Loss Factor Factor Remark
2 565422 60.35 7L.35 -11.09 40.57 34.88 11.88 36.18 10.08 184 172 PEAK - . . . .
3 STe4.22 59.63 10608 -46.85 40.52 34.93 1LIS 36.97 10.00 184 172 PEM Wz du/n dBuv/e A8 dB dBfm A 8B B o deg
4 5720.21 61.04 111.41 -50.37 42.15 34.94 1117 37.22 18.06 184 172 PEM 1 5785.00 117,97 --seem woeee 99.87 35.00 1115 3815 1080 184 172 PEK
11"Le\iel (dBuVim)
134 1
i
i3
Al
I S N A ]
48
Avg Blank
125
163
U
1000 0. 0. 4600, 5600. 000
Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
MeBWu W B BN B B B B o dy
1 5785.00 108,03 ----vv -=--m- 89.85 34.99 1124 33.65 le.60 184 172 AVERAGE
Sporton International Inc. (Kunshan) Page Number : B76 of B107

TEL : +86-512-57900158
FCC ID: 2ADZR5G3103WB
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Pol. Vertical Fundamental

1 Level (dBuVim)

m A |

975

813

. N‘“ M N3

—_ TR

T
TavrY Wl i

ot AL S Al
Li L L UL

Peak ¥ Blank

5600 5680. 5760, 5840. 5820, 6000
Frequency (MHz)

Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark

Mz dBuV/m dBuV/m  dB BV dB/m B dB A8 m deg
5855.60 55.29 110.9 -55.61 38.21 35.07 11.34 39.33 18.08 184 172 PEMK
5871.80 57.77 186.19 -48.42 40.64 35.08 11.35 39.30 18.08 184 172 PEMK
5921.42 58.72 70.84 -12.12 41.41 35.13 11.48 39.22 18.08 184 172 PEMK
5975.80 58.19 66.20 -19.01 46.86 35.14 11.48 39.21 18.68 184 172 PEMK

PR

Sporton International Inc. (Kunshan) Page Number : B77 of B107
TEL : +86-512-57900158
FCC ID: 2ADZR5G3103WB
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Pol. Horizontal Vertical
mLevei(dBqu) o Lewel (4Bu/m)
1138 138
95 05
i i3 B i3
0y N N gy O L NN e N T
50 3 50
I _ } L UyAvg)) I _ R )]
8 ‘ . Wj‘ ! ; " W-lh
Peak e i . g e/ il
15 !
Av
9 163 163
7000 9200, 1140, 13600. 15800 16000 7000 920 11400, 13600. 15800. 18000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux APos Thos Linit Read  Ant Cable Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Wl & BN Bn & B B o iy Ml & BN Bn & B B o i
1 11576.08 65.84 74.88 -8.16 77.56 38.28 16.41 66.33 0.0 116 220 PEAK 1 11576.08 63.14 74.00 -18.86 74.86 38.28 16.41 66.33 .00 278 165 PEAC
2 11578.08 53.70 54.88 -0.38 65.42 38.20 16.41 66.33 .00 116 221 AVERAGE 1 11576.08 52.48 54.80 -1.52 64.20 38.20 16.41 66.33 .00 278 165 AVERAGE
31735500 59.37 68.28 -B.83 62.43 4110 20.4 o440 000 - --- PEAC 31735508 5159 68.20 -16.61 54.65 41.10 20.24 o440 0.0 - --- PEAC
Sporton International Inc. (Kunshan) Page Number : B78 of B107
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53
Mode Band Edge
U-NII-3_5.725-5.85_802.11be EHT20_CH165_Full_5825MHz
ANT CDD 1S4T
Pol. Horizontal Fundamental
L2 (i) : o L84el ({BuVim)
i
3 i
B
2 L3 B
| | Al
50 i S i " | | I U3
iy = f WNMW
48
325
Peak
3 125
163
5600 5680. 5760, 5840, 5920, 6000
Frequency (MHz)
U
1000 0. 0. 4600, 5600. 000
Limit Read  Ant Cable Preamp  Aux APos  TPos Frequency (MHz)
Freq Level Line Margin Level Factor Loss Factor Factor Remark
Woddn e B &0 @h & & & o Lir‘nit‘ ‘ Read  Ant Cable Preamp Aux APos TPos
1 SE04) GL7B UGS 553 M50 47 113 1.9 0.0 W 171 PEM Freq Level Line Margin Level Factor Loss Factor Factor Remark
2 5858.60 62.43 110.86 -47.63 45.34 35.87 1134 39.32 10.06 147 170 PEMK - . . . .
359480 55.78 6894 -13.06 38.47 .03 1140 .2 10.00 147 171 PEM Wz du/n dBuv/e A8 dB dBfm A 8B B o deg
4 599.48 57.38 66.20 -10.82 39.81 35.20 11.47 39.19 18.00 147 171 PEM 1 5825.00 115,94 --veem woeeee 9.5 35,85 1131 3594 .80 147 DLPEK
11"Le\iel (dBuVim)
134 ]
i
i3
Al
L . UNI-3AVG)
48
Avg Blank
125
163
U
1000 0. 0. 4600, 5600. 000
Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
MeBWu W B BN B B B B o dy
1 5825.00 106,67 ----vv -=---- 89.25 35.85 1131 33.94 le.60 147 171 AVERAGE
Sporton International Inc. (Kunshan) Page Number : B79 of B107
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.» FR432101-02B

53
Mode Band Edge
U-NII-3_5.725-5.85_802.11be EHT20_CH165_Full_5825MHz
ANT CDD 1S4T
Pol. Vertical Fundamental
L2 (i) : o L84el ({BuVim)
4
H
3 i75
813
e i
0 : T ML UL | s
WMW l.l, A'l‘-u AWJ"Aa ”"Wnﬂﬂl I“\"HI”Y)‘Y 65I0 n
49 R s—"
488
325
Peak
3 325
163
5600 5680. 5760, 5840, 5020, 6000
Frequency (MHz)
U
1000 220, 3400, 4600, 5800, 7000
Limit Read  Ant Cable Preamp  Aux APos  TPos Frequency (MHz)
Freq Level Line Margin Level Factor Loss Factor Factor Remark
#\Hzmm_ﬁwm_dﬁ_dﬁ_dﬁ_m_deg Llf‘nlt‘ ‘ Read  Ant Cable Preamp Aux APos TPos
1 SEAE 5530 11L3 S0 .05 B.47 L3 1.3 1000 150 173 PEM Freq Level Line Margin Level Factor Loss Factor Factor Remark
2 5850.80 60.58 109.83 -49.25 43.49 35.07 1134 39.32 10.06 150 173 PEMK J N —————————
3 59260 56.87 70.42-13.55 3956 3.3 1140 1.1 10.09 150 173 PEAK Wiz dBuV/n dBuv/m A3 OBV dBfe B B B a0 dyg
4 5956.48 57.07 68.20 -11.13 39.64 35.16 11.43 39.16 10.80 150 173 PEMK 1 5825.00 117,46 ----vn -veee- 99,88 35.83 1130 38.75 le.80 150 173 PEAK
11"Le\iel (dBuVim)
1138
1
i75
B3
650
I R S G
488
Avg Blank
325
163
U
1000 220, 3400, 4600, 5800, 7000
Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
WoBije Bl B o B & & b a dg
1 5825.00 105,35 ----vm woeee- 8777 35,83 1130 3875 10.80 150 173 AVERAGE
Sporton International Inc. (Kunshan) Page Number : B80 of B107
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Pol. Horizontal Vertical
mL&veI(d&Nﬁn) o Lewel (4Bu/m)
1138 138
95 05
i i3 B i3
0y N N gy O L NN oy N T
I _ } L g I _ )]
m i ol
Peak MWWWM TR
15 !
Av
9 163 163
7000 9200, 1140, 13600. 15800 16000 7000 9200 11400, 13600. 15800. 18000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux APos Thos Linit Read  Ant Cable Preamp  Aux APos Thos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
WdumBNn & B B & B # w iy MidumBNn & BW B & B 6 o iy
1 11656.08 65.81 74.88 -8.19 77.43 38.25 16.46 66.33 .00 259 213 PEAK 1 11656.08 62.65 74.88 -11.35 74.27 38.25 16.46 66.33 .08 176 @ PEAC
2 11650.08 53.89 54.88 -B.91 6471 38.25 16.46 66.33 0.0 259 213 AVERAGE 1 11650.08 49.% 54.60 -4.18 6L.52 38.25 16.46 66.33 0.0 176 0 AVERAGE
31747500 5439 68.20 -13.81 57.41 4117 20.32 6451 0.0 - --- PEAK 3147500 50.13 68.20 -18.07 5315 4117 20.32 6451 0.0 - --- PEAC
Sporton International Inc. (Kunshan) Page Number : B81 of B107
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.» FR432101-02B

57
Mode Band Edge - L
U-NII-3_5.725-5.85_802.11be EHT80_CH155_Full_5775MHz
ANT CDD 154T
Pol. Horizontal Fundamental
L2 (i) : o L84el ({BuVim)
138 / | i 1
I
3 i
B 3 ]
W L3 B
W | T e I L3
a0 i
488
48
325
Peak
3 125
163
5600 5680. 5760, 5840, 5920, 6000
Frequency (MHz)
U
1000 0. 0. 4600, 5600. 000
Limit Read  Ant Cable Preamp  Aux APos  TPos Frequency (MHz)
Freq Level Line Margin Level Factor Loss Factor Factor Remark
#\Hzmm_ﬁwm_dﬁ_dﬁ_dﬁ_m_deg Lir‘nit‘ ‘ Read  Ant Cable Preamp Aux APos TPos
1 SHLE G50 B0 L0 45.55 AT 1185 B.08 1000 16 171 PEM Freq Level Line Margin Level Factor Loss Factor Factor Remark
2 5650.60 63.04 66.65 -5.61 43.22 34.88 11.67 36.13 10.08 116 170 PEAK - . . . .
3OSTAL42 76.53 16570 -19.17 57.39 3492 1L14 3.9 10.00 16 171 PEM Wz du/n dBuv/e A8 dB dBfm A 8B B o deg
4 5720.08 73.07 110.90 -37.83 54.18 34.94 1117 37.22 18.06 116 171 PEM 1 577500 113,76 --svvm wmeee- 95.66 35.80 1125 3815 1080 116 D71 PEK
11"Le\iel (dBuVim)
134
1
i
i3
Al
I R N L)
48
Avg Blank
125
163
U
1000 0. 0. 4600, 5600. 000
Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
MeBWu W B BN B B B B o dy
1 5775.00 104,43 ---nvv -oneee 85,81 34.9 1119 37.48 le.00 116 171 AVERAGE
Sporton International Inc. (Kunshan) Page Number : B82 of B107
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Pol. Horizontal Fundamental

1 Level (dBuVim)

- |

W |
A
Bl Avﬂ' WW Wk =

Xl
el i

i b
L)

Peak ¥ Blank

5600 5680. 5760, 5840. 5820, 6000
Frequency (MHz)

Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark

Mz dBuV/m dBuV/m  dB BV dB/m B dB A8 m deg
5853.62 69.16 115.41 -46.25 52.86 35.07 11.33 39.30 le.e8 116 171 PEMK
5859.80 73.79 189.55 -35.76 56.76 35.07 1134 39.32 la.e8 116 171 PEMK
5925.60 55.39 66.20 -12.81 38.88 35.13 11.48 39.22 le.ee 116 171 PEMK
5043.60 57.82 66.20 -19.38 40.44 35.15 11.42 39.19 la.ee 116 171 PEMK

PR
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Report No

.» FR432101-02B

57
Mode Band Edge - L
U-NII-3_5.725-5.85_802.11be EHT80_CH155_Full_5775MHz
ANT CDD 1S4T
Pol. Vertical Fundamental
L2 (i) : o L84el ({BuVim)
1134 / | 3 1
\
3 i
B
/ ; L3 B
B | T e T N L3
e 50
488
488
325
Peak
3 125
163
5600 5680. 5760, 5840, 5920, 6000
Frequency (MHz)
U
1000 0. 0. 4600, 5600. 000
Limit Read  Ant Cable Preamp  Aux APos  TPos Frequency (MHz)
Freq Level Line Margin Level Factor Loss Factor Factor Remark
#\Hzmm_ﬁwm_dﬁ_dﬁ_dﬁ_m_deg Lir‘nit‘ ‘ Read  Ant Cable Preamp Aux APos TPos
1 S 66D G0 460 4370 AT 1LE5 .03 10.00 b 114 PEM Freq Level Line Margin Level Factor Loss Factor Factor Remark
2 5658.60 65.27 74.68 -9.33 45.56 34.88 11.88 36.25 10.08 364 114 PEAK - . . . .
3 OST7.42 7402 11008 -36.06 55.18 34.94 1L17 3117 10.00 364 114 PEM Wz du/n dBuv/e A8 dB dBfm A 8B B o deg
4 5720.22 72.53 111.41 -38.88 53.64 34.94 1117 37.22 18.06 364 114 PEM 1 577500 114,06 ----vv ==eme- 95,39 4.9 1119 37.48 10.80 364 114 PEK
11"Le\iel (dBuVim)
134
1
i
i3
Al
I A F L)
48 L/*_—
Avg Blank
125
163
U
1000 0. 0. 4600, 5600. 000
Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
MeBWu W B BN B B B B o dy
1 5775.00 102,54 --vevv ovneee B83.87 34.9 1119 37.48 le.00 364 114 AVERAGE
Sporton International Inc. (Kunshan) Page Number : B84 of B107
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Pol. Vertical Fundamental

1 Level (dBuVim)

- |

N i

813

a—

Ww L/ WW'\ Im{‘h:}‘“. .4 -

Peak ¥ Blank

5600 5680. 5760, 5840. 5820, 6000
Frequency (MHz)

Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark

Mz dBuV/m dBuV/m  dB BV dB/m B dB A8 m deg
5854.22 61.48 112,67 -51.19 44.40 35.07 11,33 39.32 18.08 364 114 PEMK
5856.22 66.91 110.5 -43.65 49.83 35.07 11.34 39.33 18.08 364 114 PEMK
5923.42 58.18 £9.37 -11.19 46.87 35.13 11.48 39.22 18.08 364 114 PEMK
5043.60 57.69 66.20 -19.51 40.29 35.16 11.42 39.18 18.08 364 114 PEMK

PR
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Pol. Horizontal Vertical
1‘.““Levei(li&]‘ﬂm) o Lewel (4Bu/m)
1138 138
95 05
i i3 B i3
g g . 1L LT T g 11T
50 1 50 1
R { _ } L UNAva)) I _ o L)
48 TR " e "
15 !
Av
9 163 163
7000 9200, 1140, 13600. 15800 16000 7000 9200 11400, 13600. 15800. 18000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux APos Thos Linit Read  Ant Cable Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
WdumBNn & B B & B # w iy MidumBNn & BW B & B 6 o iy
1 11556.08 59.27 74.88 -14.73 7L.B1 38.28 16.39 66.33 .00 12 219 PEAK 1 11556.08 58.72 74.88 -15.28 70.46 38.28 1639 66.33 .00 285 163 PEAC
2 11550.08 43.73 54.88 -5.27 60.47 38.20 16.39 66.33 .00 122 219 AVERAGE 1 11550.08 43.30 54.80 -5.68 60.06 38.20 16.39 66.33 .00 285 163 AVERAGE
3 1735.00 52.95 68.28 -15.25 S6.00 4110 20.22 64.37 0.0 - --- PEAK 3173500 43.30 68.20-19.88 5137 4118 20.22 6437 8.0 - --- PEAC
Sporton International Inc. (Kunshan) Page Number : B86 of B107
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Pol. Horizontal Vertical

1 Level (4BuVim) 1 Level (dBuVim)

00 04

T [ L LT [ L]

Peak

L E—— B v I B T
Avg L MW 50 b st N”‘“WW

MWWWMW‘W BT T MMW‘WWWW' B B A

100 00

0 150

(0 N N L B

Hequency (i) Frequency (Wi
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Pol. Horizontal Vertical
MLmﬂ(dBqu) Level (dBuVim)
700 70
60| K 50, u-Ni-g
00— a0, [
2
1

300 5 MWW’""‘*M

) . iy e
- Pl :
100 1

Peak
09)
100 K|
30 100 200 300  400.  500.  600. 700  800.  900. 1000 30 100 200 300 400 500  600. 700 800 900 1000
Frequency (MHz) Frequency (MHz)
Over Limit Read CableAntenna Preamp A/Pos T/Pos Over Limit Read CableAntenna Preamp A/Pos T/Pos

Freq Level Limit Line Level Loss Factor Factor Remark Freq Level Limit Line Level Loss Factor Factor Remark

MHz dBuV/m dB dBuv/m  dBuV dB  dB/m dB a deg MHz dBuV/m dB dBuv/m  dBuv dB  dB/m d8 e deg
1 38.97 22.48 -17.60 49.80 30.59 @.73 24.07 32.99 1 54,25 32.05 -7.95 44.80 50.24 1.1 13.63 32.92 - --- Peak
2 89.17 22.96 -20.54 43.50 39.43 1.41 14.97 32.85 2 83.35 35.07 -4.93 40.80 52.69 1.36 13.82 32.80 --- --- Peak
3 147.37 20.91 -22.59 43.50 35.44 1.83 16.46 32.82 3 137.67 29.50 -14.00 43,50 43.99 1.76 16.58 32.83 --- --- Peak
4 381.14 21.31 -24.69 46.80 29.99 2.98 21.21 32.87 4 480.88 26.82 -19.183 46.8@ 33.28 3.35 23.17 32.98 --- --- Peak
5 576.11 28.28 -17.71 46.8@ 32.78 3.66 25.02 33.@9 5 576.11 29.58 -16.42 46.8@ 33.99 3.66 25.82 33.89 --- --- Peak
3 635.28 26.03 -19.92 46.80 30.87 3.85 25.14 32.98 6 936,35 31.57 -14.43 46.80 30.837 4.73 27.53 31.56 - --- Peak

Sporton International Inc. (Kunshan) Page Number : B88 of B107
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<TX Beamforming mode>
Radiated Spurious Emission Test Modes

Mode Band (BGa:Zd) Antenna Modulation Channel|Frequency g:{: RU Remark
Mode 64  U-NII-1 | 5.15-5.25 TXBF1S4T 802.11be EHT40 38 5190 MCSO0 Full -
Mode 66 U-NII-1 | 5.15-5.25 TXBF1S4T 802.11be EHT80 42 5210 MCSO0 Full -
Mode 73 U-NII-2A| 5.25-5.35 TXBF1S4T 802.11be EHT160 50 5250 MCSO0 Full -
Mode 86  U-NII-3 |5.725-5.85| TXBF1S4T| 802.11be EHT20 149 5745 MCSO0 Full -
Summary of each worse mode
Mode Modulation Ch. (F'\;quz) (dléi\gellm) (dIéer\1/i/tm) M(ng)in Pol. 'Zflzk Result | Remark

64 802.11be EHT40 38 | 5149.60 53.26 54.00 -0.74 H | AVERAGE | Pass @ Band Edge

64 802.11be EHT40 38 | 10380.00 46.74 68.20 -21.46 \% PEAK Pass Harmonic

66 802.11be EHT80 42 | 5149.92 53.16 54.00 -0.84 H AVERAGE | Pass | Band Edge

66 802.11be EHT80 42 | 10420.00 45.79 68.20 -22.41 \% PEAK Pass Harmonic

73  802.11be EHT160 50 5379.78 53.12 54.00 -0.88 H | AVERAGE Pass Band Edge

73 802.11be EHT160 50 10500.00  45.64 68.20 -2256 V PEAK Pass | Harmonic

86 802.11be EHT20 | 149 5356.00 53.67 54.00 -0.33 \Y Average Pass | Band Edge

86 802.11be EHT20 | 149 11490.00 41.88 54.00 -12.12 V | AVERAGE | Pass Harmonic
Sporton International Inc. (Kunshan) Page Number : B89 of B107
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Radiated Spurious Emission Test plots

Mode
Mode Band Edge - L
Mode U-NII-1_5.15-5.25_802.11be EHT40_CH38_Full_5190MHz
ANT TXBF1S4T
Pol. Horizontal Fundamental
11nLe\leI (dBuVIm) 11"Lewel (dBuVim)
1138 103 1
95 95
83 813
l A0 H0-28-U-AI-2) ] | T U -NI-2A0NL2C
50 WMWMW 50 H
448 48
Peak
15 35
163 163
G 532 5164, 51%. 5, 5260 1o il 0, 400, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor  Loss Factor Factor Renark Freq Level Line Margin Level Factor  Loss Factor Factor Remark
Mo BWE B B Bk & & B o dy MEaBWE B BY & & & & a dy
1 514576 79.18 74.00 -3.82 S1.B4 34.40 10.60 36.66 10.80 256 179 PEAK 1 5199.00 112,53 ===eme =meees 9404 34,44 10.65 36.60 10.80 256 179 PEAK
11nLe\leI (dBuVIm) 11"Lewel (dBuVim)
1138 1138
1
95 95
83 813
5.0 L]
UM 2A-U- -2 AVG
B 4a.a
Av
g 15 35
163 163
G 532 5164, 51%. 5, 5260 1o . 0, 400, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor  Loss Factor Factor Renark Freq Level Line Margin Level Factor  Loss Factor Factor Remark
Mo BWE B B Bk & & B o dy MEaBWE B BY & & & & a dy
1 5149.60 53.26 54.60 -0.74 349 34.40 10.61 36.65 10.80 256 179 AVERAGE 1 5190.00 102,37 -=-=es ==eee- B3.88 34.44 10.65 36.60 10.80 256 179 AVERAGE

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
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Pol. Horizontal Fundamental
LHLMNMWM
138
15
03
-HI1-U-H0-2A-U1-2C
1
850
at A At o
Peak Blank
35
163
50 5256, 5292, 5328, 5364, 5400
Frequency (WHz)
Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark

Mz dBuv/m dBuv/m B oBWV dB/m B A8 B a0 deg
1 53LI10 58.30 74.00 -15.70 39.25 34.62 10.76 36.33 1060 256 179 PEMC

Lol

134

U-NI-A-U-NI-28U-N1-2CAVG)
88 — 1

Av Blank
9 18

163

520 5256, 5292 5328, 5364, 5400
Frequency (VHz)

Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark

Mz dBuv/m dBuv/m B oBWV dB/m B A8 B a0 deg
1 539026 46.57 5400 -7.43 17.48 3463 10.77 3631 1060 256 179 AVERAGE

Sporton International Inc. (Kunshan) Page Number : B91 of B107
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64
Mode Band Edge - L
U-NII-1_5.15-5.25_802.11be EHT40_CH38_Full_5190MHz
ANT TXBF1S4T
Pol. Vertical Fundamental
11ﬂLe\ueI (dBuVim) 11"Le\iel (dBuVim)
1138 1138 1
45 95
813 813
(L MA-U-H0-2A-UN-2C l | T UNIA-UNIZA UKL
50 50
48 48
Peak
325 35
163 163
510 5132, 5164, 5136, 528, 5260 100 0. . 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MeBWnBNE B BN B B B B a dy Wb B BN B B B B o dy
1 5147.68 66.38 74.00 -7.62 48.03 34.40 10.61 36.66 10.80 112 186 PEAK 1 5199.00 116.3¢ ------ ------ 91,77 34.45 10.66 36.58 l.60 112 186 PEAK
11ﬂLe\ueI (dBuVim) 11"Le\iel (dBuVim)
1138 1138
1
45 95
813 813
50 50
U202 AVG) U828 U-A-2C RV
MLl [I— L- AR
L —— 448
Av
) 325 35
163 163
510 5132, 5164, 5136, 528, 5260 100 0. . 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MeBWnBNE B BN B B B B a dy Wb B BN B B B B o dy
1 5148.% 49.14 S4.00 -4.86 30.79 34.40 10.61 36.66 10.80 112 186 AVERAGE 1 5190.00 99.17 ----on -ooe- B6.64 34.45 10.66 36,58 le.60 112 156 AVERAGE
Sporton International Inc. (Kunshan) Page Number : B92 of B107
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Pol. Vertical Fundamental

LHLMNMWW“

134

18 \

B3 1

‘ U-HI-4-U-N-2A A2
i T T
M&' \N{M‘m et e il | It bl

m T ETHY RO S "’VWW‘ e AT LA
Peak Blank

38

163

590 5244, 5298, 5352 5408 5460

Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark

Mz dBuv/m dBuv/m B oBWV dB/m B A8 B a0 deg
1 543354 57.91 74.00 -16.09 38.68 34.67 10.81 36.25 lo.ee 112 186 PEAC

i Level (dBuVim)
1134
05 ’“]
B
6: \

U-NE-A-N-2A-U-HI-2CAVG)
ol 1
Avg Blank

3!
1 ki

590 5244, 5298, 5362 5408 5480

Frequency (MHz)
Linit Resd  Ant Cable Preamp  Awr APos TRos
Freq Level Line Margin Level Factor Loss Factor Factor Renark

Mz dBuu/m dBuv/m  dB dBWV B/ B O B n deg
1 547.85 4.1 54.08 -7.79 2693 .68 10.83 36.33 10.80 112 186 AVERMGE

Sporton International Inc. (Kunshan) Page Number : B93 of B107
TEL : +86-512-57900158
FCC ID: 2ADZR5G3103WB



FCC TEST REPORT

SPORTON LAB.

Report No. : FR432101-02B

Pol. Horizontal Vertical
1‘,““mel(dBu‘ﬂm] 0 Level (dBuVim)
134 1134
915 015
B3 B3
U-HIH4-U-M- 24 U -2C UNIHA--N-2A- -2
S _1 1T Jorm 1L LT
L _ 1 UNIAGNI-ZA-NI-2CAVG)| 1 _ - UNI-GNI-ZANI-2CAV)|
1 il 1
Peak 488 WW -
e g M b ool f
Avg 18 !
163 163
1000 9200, 11400, 13600, 16800, 18000 1000 900, 11400, 13600, 16800, 18000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux  APos TPos Linit Read  Ant Cable Preamp  Aux  APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MW B BN B & B 8 o MedWndin B BN B & B & a g
1 10360.00 46.66 68.20 -21.54 60.76 37.38 15.47 66.95 .00 === PEAK 1 10380.00 46.74 68.20 -21.46 60.84 37.38 15.47 66.95 @.00 ---  --- PEAK

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID: 2ADZR5G3103WB

Page Number : B94 of B107
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66

Mode Band Edge - L

U-NII-1_5.15-5.25_802.11be EHT80_CH42_Full_5210MHz

ANT TXBF1S4T

Pol. Horizontal Fundamental

o L€4¢l ({BuVim) o L84el ({BuVim)

1

1
1138 134 1
45 95
813 813
S S R -
AU l | U-HIA-U-H-2A-N-2C
. M . w
48 48
Peak
325 35
163 163
510 5132, 5164, 5136, 528, 5260 100 0. . 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MeBWn BN B BN B B B B a dy MeBWu W B BN B B B B o dy
1 513392 78.76 74.00 -3.30 5240 34.39 10.59 36.68 10.80 263 196 PEAK 1 5210.00 109,41 ----vv -onee- 98.76 34.49 10.68 36.52 10.60 263 196 PEAK
11ﬂLe\ueI (dBuVim) 11"Le\iel (dBuVim)
1138 1138
1
45 95
813 813
50 50
U1 2A-U-H-2CAVG L L N1 2A-A0-2CAVEG)
48 448
Av
) 325 35
163 163
510 5132, 5164, 5136, 528, 5260 100 0. . 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MeBWn BN B BN B B B B a dy MeBWu W B BN B B B B o dy
1 5149.92 5306 54.00 -0.B4 34.80 34.40 10.61 36.65 10.80 263 196 AVERAGE 1 5210.00 99.48 ----ev -omee- 86.72 34.50 10.69 36,51 l.60 263 195 AVERAGE
Sporton International Inc. (Kunshan) Page Number : B95 of B107

TEL : +86-512-57900158
FCC ID: 2ADZR5G3103WB




sonrancas. FCC TEST REPORT Report No. : FR432101-02B

Pol. Horizontal Fundamental
LHLMNMWM
138
QT.EWWMM‘
3 §
! -HI1-U-H0-2A-U1-2C
i i x 1
il (b Bl o
ik Tt ”Mr'lv‘ "r“f'h 'v"km WWMWMWWWW
488
Peak Blank
35
163
50 5256, 5292, 5328, 5364, 5400
Frequency (WHz)
Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark

Mz dBuv/m dBuv/m A3 oBWV dB/m B A8 B o deg
1 53BL7 60.17 7400 -13.83 4128 3459 10.75 3637 1060 263 196 PEAK

Lol

134

U-N1-N-2-U--2C AV )
T

488

Av Blank
9 18

163

520 5256, 5292 5328, 5364, 5400
Frequency (VHz)

Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark

Mz dBuv/m dBuv/m A3 oBWV dB/m B A8 B o deg
1 53670 47.84 54.00 -6.16 28.82 34.61 10.7 36.35 10.80 263 196 AVERAGE

Sporton International Inc. (Kunshan) Page Number : B96 of B107
TEL : +86-512-57900158
FCC ID: 2ADZR5G3103WB
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66

Mode Band Edge - L

U-NII-1_5.15-5.25_802.11be EHT80_CH42_Full_5210MHz

ANT TXBF1S4T
Pol. Vertical Fundamental
11ﬂLe\ueI (dBuVim) 11"Le\iel (dBuVim)
1138 1138 1
45 95
813 813
U-H-U-H-2A 04 l | | UN-H2A AL
ss.oww . g
48 48
Peak
325 35
163 163
510 5132, 5164, 5136, 528, 5260 100 0. . 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MeBWn BN B BN B B B B a dy MeBWu W B BN B B B B o dy
1 5120.64 64.69 74.00 -9.31 46.43 3438 10.58 36.78 10.80 116 267 PEAK 1 5210.00 118,25 ----vv -=nem- 91.66 34.47 10.67 36.55 l.60 116 287 PEAK
11ﬂLe\ueI (dBuVim) 11"Le\iel (dBuVim)
1138 1138
1
45 95
813 813
650 50
UALLNI-2A-ALZCAG), L L N1 2A- 0GR
L 448
Av
) 325 35
163 163
510 5132, 5164, 5136, 528, 5260 100 0. . 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MeBWn BN B BN B B B B a dy MeBWu W B BN B B B B o dy
1 5149.92 50.81 54.00 -3.19 32.45 34.40 10.61 36.65 10.80 116 267 AVERAGE 1 5210.00 10,32 ----vv -=-em- B1.74 34.47 10.67 36.56 le.00 116 287 AVERAGE
Sporton International Inc. (Kunshan) Page Number : B97 of B107

TEL : +86-512-57900158
FCC ID: 2ADZR5G3103WB
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Pol. Vertical Fundamental

Lol

134

97.5%““
UALLUNHA LN
g0 I :
VMMWMMMWMW-MMW il

488
Peak Blank
35
163
50 5256, 5292, 5328, 5364, 5400
Frequency (WHz)
Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark

Mz dBuv/m dBuv/m A3 oBWV dB/m B A8 B o deg
1 539136 59.61 74.00 -14.39 40.52 34.63 10.77 3631 160 116 287 PEMC

Lol

134

915 \/’\\f\

U-NA--N-2A-U-A-2C AV
1

Av Blank
9 18

163

520 5256, 5292 5328, 5364, 5400
Frequency (VHz)

Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark

Mz dBuv/m dBuv/m A3 oBWV dB/m B A8 B o deg
1 530.04 43.05 54.00 -5.95 19.88 3459 10.75 3637 1060 116 287 AVERAGE

Sporton International Inc. (Kunshan) Page Number : B98 of B107
TEL : +86-512-57900158
FCC ID: 2ADZR5G3103WB



ssamanas. FCC TEST REPORT

Report No. : FR432101-02B

Pol. Horizontal Vertical
1‘,““mel(dBu‘ﬂm] 1 Level (dBuVim)
138 1134
915 95
B3 813
-HI1-U--24 L H0-2C B4 0802
S _1 1T Jorm 1L LT
1 B NN 2A - 2CHAVG) 1 B NN 282V
Peak s ! e y A
ORI T Ly W
Avg 35 3!
163 163
7000 5200, 11400, 13600, 15800, 18000 7000 9200, 11400, 13600, 15800, 18000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux  APos TPos Linit Read  Ant Cable Preamp  Aux  APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MW B BN B & B 8 o MedWndin B BN B & B & a g
1 10420.00 45.73 68.20 -20.47 59.73 37.42 15.51 66.93 .00 === PEAK 1 1p420.00 45.79 68.20 -22.41 59.79 37.42 15.51 66.93 @.08 ---  --- PEAK

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID: 2ADZR5G3103WB

Page Number : B99 of B107
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73

Mode Band Edge - L

U-NII-2A_5.25-5.35_802.11be EHT160_CH50_Full_5250MHz

ANT TXBF1S4T

Pol. Horizontal Fundamental

o L€4¢l ({BuVim) o L84el ({BuVim)

1

1

134 134

1
45 95
813 813
i U-HI-A-U-H0-2A-UA-2C l | [ UL
650 50 W
48 48
Peak
325 35
163 163
sl 5050, 5100, 5150, 5200, 5250 100 0. . 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MeBWn BN B BN B B B B a dy MeBWu W B BN B B B B o dy
1 5143.25 64.68 74.00 -9.31 46.34 34.40 10.60 36.66 10.80 259 191 PEAK 1 5250.00 107,49 ---evv ooneee 88,65 34.55 10.72 36.43 lo.60 259 191 PEAK
11ﬂLe\ueI (dBuVim) 11"Le\iel (dBuVim)
1138 1138
w5 w5 1
813 813
650 50
U122 )
] e AR . 3
Av
) 325 35
163 163
sl 5050, 5100, 5150, 5200, 5250 100 0. . 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MeBWn BN B BN B B B B a dy MeBWu W B BN B B B B o dy
1 540,25 52.74 54.00 -L.26 34.42 34.39 10.60 36.67 10.80 259 191 AVERAGE 1 5250.00 96.06 -----v -=---- 7705 .54 10.72 36.45 le.60 259 191 AVERAGE
Sporton International Inc. (Kunshan) Page Number : B100 of B107

TEL : +86-512-57900158
FCC ID: 2ADZR5G3103WB
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Pol. Horizontal Fundamental
mLeveI(leNhn)
138
Wit vl bl .(W\MM
il iy
015 ML‘
03 ‘
-HI1-U-H0-2A-U0-2C
1
850 ! ‘
vl i
488
Peak Blank
35
163
5050 5282, 5334, 5316 5418, 5460
Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark

Mz dBuv/m dBuv/m A3 oBWV dB/m B A8 B o deg
1 537386 66.09 74.00 -7.91 47.86 3461 10.76 36.34 lo.ee 59 191 PEAK

Lol

134

Mo -1 2A-U-H-2C AV

B

488

Av Blank
9 18

163

5250 5292, 533, 5376 5418, 5460
Frequency (MHz)

Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark

Mz dBuv/m dBuv/m A3 oBWV dB/m B A8 B o deg
1 5379.78 53.12 S4.60 -0.88 34.87 34.62 1076 36.33 1060 259 191 AVERAGE

Sporton International Inc. (Kunshan) Page Number : B101 of B107
TEL : +86-512-57900158
FCC ID: 2ADZR5G3103WB
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73

Mode Band Edge - L

U-NII-2A_5.25-5.35_802.11be EHT160_CH50_Full_5250MHz

ANT TXBF1S4T

Pol. Vertical Fundamental

o L€4¢l ({BuVim) o L84el ({BuVim)

1

1

1138 1138
1
45 95
813 813
U-HIA-U-H-2A-U-2C l | [ DAL
" " MMWNL
48 48
Peak
325 35
163 163
sl 5050, 5100, 5150, 5200, 5250 100 0. . 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MeBWn BN B BN B B B B a dy MeBWu W B BN B B B B o dy
1 5140.25 6.81 74.00 -13.19 42.49 34.39 10.60 36.67 10.80 301 158 PEAK 1 5250.00 102,26 ----vv -=--e- B3.84 34.42 10.63 36.63 10.60 301 158 PEAK
11ﬂLe\ueI (dBuVim) 11"Le\iel (dBuVim)
1138 1138
45 95 1
813 813
650 50
U124 V) L L M1 2A- 0GR
s ' s
Av
) 325 35
163 163
sl 5050, 5100, 5150, 5200, 5250 100 0. . 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MeBWn BN B BN B B B B a dy MeBWu W B BN B B B B o dy
1 5140.25 43.86 54.00 -5.14 30.54 34.39 10.60 36.67 10.80 301 15 AVERAGE 1 5250.00 91,82 ----ev -oeees 7337 M43 10.64 36.62 .60 301 158 AVERAGE
Sporton International Inc. (Kunshan) Page Number : B102 of B107

TEL : +86-512-57900158
FCC ID: 2ADZR5G3103WB
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Pol. Vertical Fundamental
LHLMNMWM
138
95 %wﬂ,\
03
-HIA-U-H0-2A-U-2C
i ‘ 1
WLW U“MM il .w| nr.“m el
488
Peak Blank
35
163
5050 5282, 5334, 5316 5418, 5460
Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark

Mz dBuv/m dBuv/m A3 oBWV dB/m B A8 B o deg
1 537430 6464 7400 -9.36 45.60 3462 1076 36.34 1060 301 158 PEAC

Lol

134

| U-N-1--N-2-U--2C AV )

(
|

488 S —

Av Blank
9 18

163

5250 5292, 533, 5376 5418, 5460
Frequency (MHz)

Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark

Mz dBuv/m dBuv/m A3 oBWV dB/m B A8 B o deg
1 5370270 56.62 54.00 -3.38 3159 3461 10.76 36.34 10.60 381 158 AVERAGE

Sporton International Inc. (Kunshan) Page Number : B103 of B107
TEL : +86-512-57900158
FCC ID: 2ADZR5G3103WB



FCC TEST REPORT

SPORTON LAB.

Report No. : FR432101-02B

Pol. Horizontal Vertical
1‘,wLe\mI(dBu‘ﬂm] 1 Level (dBuVim)
138 1134
915 95
B3 813
-HI1-U--24 L H0-2C B4 0802
S _1 1T Jorm 1L LT
1 B LN 28 -HO-2CHAVG) 1 B NN 282V
Peak s | b TR ]
g [N e
Avg 35 3!
163 163
7000 5200, 11400, 13600, 15800, 18000 7000 9200, 11400, 13600, 15800, 18000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux  APos TPos Linit Read  Ant Cable Preamp  Aux  APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MW B BN B & B 8 o MedWndin B BN B & B & a g
1 10509.00 45.49 ©68.20 -20.71 59.29 37.58 15.58 66.58 .00 === PEAK 1 10509.00 45.64 68.20 -22.56 59.44 37.50 15.58 66.68 @.08 ---  --- PEAK

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID: 2ADZR5G3103WB

Page Number : B104 of B107
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Pol. Horizontal Fundamental
NECIC: el i)
\ -
138 ’ 1
[ “\ ~ 138
{
915 (
\ \ 95
" |
1( 413 #3 ; ]
£ 1 5
L PR Y. AWM — (T e i (U
e At Wbttt i 850
8 o ot s i
W’ww efiry
I b
3 o TR
Peak
. 325
163
5600 5680, 5760, 5840, 5000, 6000
Frequency (MHz)
1000 2200, 3400, 4600, 5800 7000
Linit Read Ant Cable Presmp Aux APos  Thos Frequency (MHz)
Freq Level Line Margin Level Factor Loss Factor Factor Remark
Y S Lf'utu . LkeaciF :mt Czble Ere:rlpF :ux APos TF’osR k
1 S5.60 6LE4 GB.2D -6.36 4190 3485 1185 3.97 1000 185 0 PEA TEq LEVEL LINe Targin Level Factor - Loss factor factor erer
1 SES0.E0 0.3 6R.OD 8.4 4A.50 4GB ILOT .03 10.00 185 @ PEMK -
3 OS0.00 6.4 110.90 -43.66 43.35 .94 ILI7 N0 10.09 185 0 PEM Wz dBin BV 0B B B B B B o gy
4 STB.60 7653 19.11 -4258 S7.69 .94 1117 .07 1060 185 B PEAK 1 5745.00 11441 --=-m =eee 9.8 35 1L 37.53 1060 105 QPEK
1 Level (dBuVim)
138
1
75
LK}
6:
L I U-Hi-3(AvG)
0l h.--""J
e i
Jp—
Avg Blank o P
1 kl
1000 2200, 400, 4600, 5800. 7000
Frequency (MHz)
Linit Read At Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
Wil B B @Y B @ & B o dg
1 S745.00 185,23 ---on oo 86,52 .95 1L19 37.43 10.00 185 0 AVERAGE
Sporton International Inc. (Kunshan) Page Number 1 B105 of B107

TEL : +86-512-57900158
FCC ID: 2ADZR5G3103WB
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86

Mode Band Edge

U-NII-3_5.725-5.85_802.11be EHT20_CH149_Full_5745MHz

ANT TXBF1S4T

Pol. Vertical Fundamental

o Level [dBuVim)

1 o LEVEl (dBUVm)

1
r
1138 1
{
" w5
B3
B3
i — 3
i ‘I‘AJ.H\MJI‘\'\ i #MWW

gl B e il L3
65.0 |

488
488
325

Peak
- s
163
5600 5680. 5760. 5840. 5020. 6000
Frequency (MHz)
1000 20, 3400, 4500, 5800, 7000
Linit Read Ant Cable Presmp Aux APos  Thos Frequency (MHz)
Freq Level Line Margin Level Factor Loss Factor Factor Remark
_— Linit Read At Cable P Aux  Apos TP
Mz dbiljn dbulfn - &8 BN B B A B o deg Freg Level iT:e Margin Le::1 Factgr 605: F;E:Eﬂ Factg: s Renark
1 5606.60 6220 6520 -6.00 4237 3483 ILOL .01 10.00 183 277 PEMK ] arg
1 SES0.e0 SB.66 6R.20 -0.50 3383 4GB ILOT .02 10.00 183 277 PEMK —_—_——
3SR GLAG 18620 -7 0233 M9 ILIS %95 1000 1B 177 PEM i ddulln B c e B B o dy
4 STAG 7A2 10024500 S50 W5 1L ILB 1000 183 277 PEM 1 545,00 10698 =es oo B OAK 1L I 00 1B TR
11“Le\ie\ (4BuVIm)
1134 )
075
B1.3
65,0
L e S B )
88 L—»._/_"*"—"
Avg Blank 24
163
1000 2200, 3400, 4600, 5800, 7000
Frequency (MHz)
Linit Read At Cable Presmp Aux APos TPos
Freq level Line Margin Level Factor Loss Factor Factor Remark
W dn W G G d & b & o dg
1 5600 53.67 5400 -8.33 3460 60 1075 3636 10.60 103 277 Average
1 574500 187,36 oo -oeoee 88,73 4.9 1120 3053 10.08 103 277 AVERAGE
Sporton International Inc. (Kunshan) Page Number : B106 of B107

TEL : +86-512-57900158
FCC ID: 2ADZR5G3103WB
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Pol. Horizontal Vertical
mLﬂeI(d&J‘lﬁn) o Level (dBuVim)
138 1134
915 915
s N3 i3 N3
g gy LT T iy LT
— 4 - S L UNEAG) — L 4 i - S DA
18 / 3l |
Peak I g v [T AT L
5 !
Avg
163 163
1000 9200, 11400, 13600, 16800, 18000 7000 900, 11400, 13600 16800, 18000
Frequency (MHz) Frequency (MlHz)
Linit Read  Ant Cable Presmp  Aux  APos  TPos Linit Read  Ant Cable Presmp Aux APos TPos
Freq level Line Margin Level Factor Loss Factor Factor Remark Freq level Line Margin Level Factor Loss Factor Factor Remark
Wedunddn & BN Bh & B B o i Modnddn B BN Bh & B B o i
1 114%9.00 48.91 74.00 -25.09 60.7L 38.18 16.36 66.34 0.00 300 360 PEAK 1 104%0.00 53.69 74.00 -20.31 €5.49 38.18 16.36 66.34 0.00 145 @ PEAC
2 11499.08 37.44 54.08 -16.56 49.24 38.18 16,35 66.34 .00 300 368 AVERAGE 1 11499.08 41.58 54.80 -12.12 5371 38,16 16.35 66.34 8.0 145 0 AVERAGE
Sporton International Inc. (Kunshan) Page Number : B107 of B107

TEL : +86-512-57900158
FCC ID: 2ADZR5G3103WB





